Shenzhen CN Technology Co. Ltd..

Customer satisfy is eternal pursue of corporation

Responsbility is the assurence of quality,

Quality is life of corporation

Home
Products
About Us
Factory Tour
Quality Control
Contact Us
Request A Quote
Home ProductsSMT Line Machine

SMT 110V/220V YAMAHA YS12 YS12F Pick And Place Machine

SMT 110V/220V YAMAHA YS12 YS12F Pick And Place Machine

    • SMT 110V/220V YAMAHA YS12 YS12F Pick And Place Machine
    • SMT 110V/220V YAMAHA YS12 YS12F Pick And Place Machine
    • SMT 110V/220V YAMAHA YS12 YS12F Pick And Place Machine
    • SMT 110V/220V YAMAHA YS12 YS12F Pick And Place Machine
    • SMT 110V/220V YAMAHA YS12 YS12F Pick And Place Machine
  • SMT 110V/220V YAMAHA YS12 YS12F Pick And Place Machine

    Product Details:

    Place of Origin: JAPAN
    Brand Name: YAMAHA YS12
    Certification: YAMAHA YS12 YS12F pick and place machine
    Model Number: YAMAHA YS12 YS12F

    Payment & Shipping Terms:

    Minimum Order Quantity: 1
    Price: negotiation
    Packaging Details: Woodenbox
    Delivery Time: 1-2 work days
    Payment Terms: T/T, Western Union,paypal
    Supply Ability: 10pcs/day
    Contact Now
    Detailed Product Description
    Product Name: YAMAHA YS12 Pick And Place Machine Dimensions: L1,254×W1,440×H1,450mm
    Voltage:: 110V/220V Weight: 1340Kg
    Lead Time: 1-2days Application: Smt YAMAHA Pick And Place Machine
    High Light:

    YAMAHA YS12F Pick And Place Machine

    ,

    YAMAHA YS12 Pick And Place Machine

    Your best SMT YAMAHA YS12 YS12F pick and place machine

     

    CNSMT has a lot of smt yamaha ys12 surface mounting machine in stork, including all kinds of smt yamah used and new assembly machines in our warehouse, which is locat in the one of the china biggest city-shenzhen. welcome to visit our company!

     

    YAMAHA YS12 is a high-end and high-speed pick and place machine in the world, it is widely used all over the world currently.

     

    YAMAHA YS12 has bellow advantages:

     

    1, It uses stable YAMAHA electronic feeders, like ss8mm/ss12/16mm/ss24mm/ss32mm/ss44mm/ss56mm/ss72mm, all of these feeders works well and long-time life than mechanic feeder, so most of strong smt companies choose yamaha electric feeder, and the accuracy more higher than pnuematic one

     

    2,YAMAHA YS12 pick and place machine with high precision of the head, it can mount from 0201- 32mm size of components, if install the fix multi-camera onto the ys12 smd machine, can mount 45mm or above components

     

    3,YAMAHA YS12 with 10 nozzle heads, so the speed higher than ys12f, but ys12f can mount more bigger size of components than ys12

     

     

     

    YAMAHA YS12 SPECIFICATION:

     

    Target substrate L50×W50mm ~L510×W460mm
    Mounting efficiency 36,000CPH (0.1 second/CHIP equivalent)
    Mounting accuracy Accuracy (μ+3σ): ±0.05mm/CHIP
      Repeat accuracy (3σ): ±0.03mm/CHIP
    Object component 0201(mm system name)~□32*mm components
    Component type 120 types
    Power Specifications Three-phase AC 200/208/220/240/380/400/416 V ±10% 50/60 Hz
    Gas source 0.45MPa or more, clean and dry
    Dimensions L1,254×W1,440×H1,450mm (above the cover)
    Body weight 1,340kg

     

     

    CNSMT supply all the yamaha ys12 machine parts and feeders

     

    YAMAHA YS12 $BF4BU JOINT 60
    YAMAHA YS12 $KM-MUFFLER 1
    YAMAHA YS12 $KM-MUFFLER 1
    YAMAHA YS12 $KM-MUFFLER 2
    YAMAHA YS12 $KM-MUFFLER 2
    YAMAHA YS12 $KM-MUFFLER 2
    YAMAHA YS12 $NK-2N NYLON CLIP 2
    YAMAHA YS12 $NK-2N NYLON CLIP 5
    YAMAHA YS12 $NK-2N NYLON CLIP 5
    YAMAHA YS12 $NK-2N NYLON CLIP 5
    YAMAHA YS12 $NK-3N NYLON CLIP
    YAMAHA YS12 $NK-3N NYLON CLIP
    YAMAHA YS12 $NK-3N NYLON CLIP (2008/10/9) ME00028
    YAMAHA YS12 $NK-3N NYLON CLIP 1
    YAMAHA YS12 $NK-3N NYLON CLIP 11
    YAMAHA YS12 $NK-3N NYLON CLIP 4
    YAMAHA YS12 $PF PLUG 1
    YAMAHA YS12 $PF-MPLUG 10
    YAMAHA YS12 $SC4-M5A SPEED CONTROLLER (2008/10/01) H012224
    YAMAHA YS12 $SC4-M5A SPEED CONTROLLER 2
    YAMAHA YS12 $SL12-0JOINT 4
    YAMAHA YS12 $SL4-01 JOINT 1
    YAMAHA YS12 $SL8-01 JOINT 2
    YAMAHA YS12 $SLH6-01 JOINT 1
    YAMAHA YS12 $SLY10-0JOINT 1
    YAMAHA YS12 $TL10-01 JOINT 2
    YAMAHA YS12 $TL4-0JOINT
    YAMAHA YS12 $TL4-0JOINT
    YAMAHA YS12 $TL4-0JOINT 1
    YAMAHA YS12 $TL4-M5M JOINT 3
    YAMAHA YS12 $TL6-01M JOINT 1
    YAMAHA YS12 $TL6-0JOINT 1
    YAMAHA YS12 $TS4-01 JOINT 1
    YAMAHA YS12 $TSH4-M5M JOINT 10
    YAMAHA YS12 $TSH6-01 JOINT 1
    YAMAHA YS12 $TSH6-01 JOINT 2
    YAMAHA YS12 $TSH8-01 JOINT 1
    YAMAHA YS12 $TSH8-01 JOINT 1
    YAMAHA YS12 $TSS4-01 JOINT 6
    YAMAHA YS12 $TSS4-01 JOINT 6
    YAMAHA YS12 $UL6M JOINT 1
    YAMAHA YS12 $UL6M JOINT 1
    YAMAHA YS12 $ULA4M JOINT 1
    YAMAHA YS12 $ULA6M JOINT 1
    YAMAHA YS12 $ULJOINT 1
    YAMAHA YS12 $UYD6-JOINT 2
    YAMAHA YS12 90112-02J006 BOLT HEX.SOCKET HEAD 4
    YAMAHA YS12 90112-02J006 BOLT HEX.SOCKET HEAD 8
    YAMAHA YS12 90112-2AJ008 BOLT HEX.SOCKET HEAD 6
    YAMAHA YS12 90115-02J006 BOLT HEX.SOCKET HEAD 4
    YAMAHA YS12 90122-03J008 BOLT BUTTON HEAD 4
    YAMAHA YS12 90122-04J008 BOLT BUTTON HEAD 2
    YAMAHA YS12 90122-04J008 BOLT BUTTON HEAD 4
    YAMAHA YS12 90122-04J01BOLT BUTTON HEAD 2
    YAMAHA YS12 90166-12JASCREW,PAN HEAD 4
    YAMAHA YS12 90169-02JB0SCREW BINDING HEAD 24
    YAMAHA YS12 90172-00J060 WASHER,EXTL.TOOTHED 16
    YAMAHA YS12 90172-00J060 WASHER,EXTL.TOOTHED 4
    YAMAHA YS12 90172-00J0WASHER EXTL.TOOTHED 10
    YAMAHA YS12 90172-00J0WASHER,EXTL.TOOTHED 1
    YAMAHA YS12 90172-00J0WASHER,EXTL.TOOTHED 11
    YAMAHA YS12 90172-00J0WASHER,EXTL.TOOTHED 14
    YAMAHA YS12 90172-00J0WASHER,EXTL.TOOTHED 8
    YAMAHA YS12 90201-124G9 WASHER,PLAIN 22
    YAMAHA YS12 90440-01J090 CIRCLIP 2
    YAMAHA YS12 90440-10J0CIRCLIP(E) 2
    YAMAHA YS12 90563-03J100 SPACER BOLT 8
    YAMAHA YS12 90563-03J100 SPACER BOLT 8
    YAMAHA YS12 90563-03J400 SPACER BOLT 8
    YAMAHA YS12 90563-03J400 SPACER BOLT 8
    YAMAHA YS12 90563-04J100 SPACER BOLT 2
    YAMAHA YS12 90563-23J060 SPACER 4
    YAMAHA YS12 90563-23J100 SPACER BOLT 4
    YAMAHA YS12 90933-01J001 BEARING 2
    YAMAHA YS12 90933-01J007 BEARING 4
    YAMAHA YS12 90933-01J200 BEARING 2
    YAMAHA YS12 90933-01J200 BEARING 2
    YAMAHA YS12 90933-01J300 BEARING 2
    YAMAHA YS12 90933-02J06BEARING (2008/10/01) H012224
    YAMAHA YS12 90933-02J10BEARING 10
    YAMAHA YS12 90933-03J1BEARING 16
    YAMAHA YS12 90933-03J608 BEARING 2
    YAMAHA YS12 90933-03J608 BEARING 2
    YAMAHA YS12 90990-01J0BOLT HEX.SOCKET HEAD 20
    YAMAHA YS12 90990-01J0BOLT HEX.SOCKET HEAD 4
    YAMAHA YS12 90990-01J0BOLT HEX.SOCKET HEAD 8
    YAMAHA YS12 90990-01J0BOLT HEX.SOCKET HEAD 8
    YAMAHA YS12 90990-02J00SET SCREW M3X20
    YAMAHA YS12 90990-08J0SCREW,M2X3
    YAMAHA YS12 90990-08J0SCREW,PAN HEAD 4
    YAMAHA YS12 90990-08J0SCREW,PAN HEAD 40
    YAMAHA YS12 90990-09J007 SCREW,FLAT HEAD 5
    YAMAHA YS12 90990-11J00SCREW,PAN HEAD W/W (2008/10/9) ME00028
    YAMAHA YS12 90990-11J00SCREW,PAN HEAD W/W 1
    YAMAHA YS12 90990-11J00SCREW,PAN HEAD W/W 11
    YAMAHA YS12 90990-11J00SCREW,PAN HEAD W/W 18
    YAMAHA YS12 90990-11J00SCREW,PAN HEAD W/W 4
    YAMAHA YS12 90990-11J00SCREW,PAN HEAD W/W 5
    YAMAHA YS12 90990-11J00SCREW,PAN HEAD W/W 6
    YAMAHA YS12 90990-12J001 SCREW BIN.HEAD W/W
    YAMAHA YS12 90990-12J001 SCREW BIN.HEAD W/W 1
    YAMAHA YS12 90990-12J001 SCREW BIN.HEAD W/W 10
    YAMAHA YS12 90990-12J001 SCREW BIN.HEAD W/W 10
    YAMAHA YS12 90990-12J001 SCREW BIN.HEAD W/W 12
    YAMAHA YS12 90990-12J001 SCREW BIN.HEAD W/W 16
    YAMAHA YS12 90990-12J001 SCREW BIN.HEAD W/W 2
    YAMAHA YS12 90990-12J001 SCREW BIN.HEAD W/W 70
    YAMAHA YS12 90990-12J001 SCREW BIN.HEAD W/W 8
    YAMAHA YS12 90990-12J006 SCREW BIND HEAD W/W 18
    YAMAHA YS12 90990-12J00SCREW BIN.HEAD W/W 37
    YAMAHA YS12 90990-12J00SCREW BIN.HEAD W/W 5
    YAMAHA YS12 90990-12J00SCREW BIN.HEAD W/W 6
    YAMAHA YS12 90990-15J00NUT,HEXAGON 10
    YAMAHA YS12 90990-17J01O-RING 5
    YAMAHA YS12 90990-17J0ORING 2
    YAMAHA YS12 90990-17J0O-RING 20
    YAMAHA YS12 90990-19J0NEEDLE,PIN 2
    YAMAHA YS12 90990-21J001 PIN 6
    YAMAHA YS12 90990-22J009 PACKING 10
    YAMAHA YS12 90990-23J00GROMMET 1
    YAMAHA YS12 90990-23J02GROMMET 10
    YAMAHA YS12 90990-23J02GROMMET 10
    YAMAHA YS12 90990-23J02GROMMET 2
    YAMAHA YS12 90990-23J02GROMMET 2
    YAMAHA YS12 90990-26J008 BEARING 1
    YAMAHA YS12 90990-26J008 BEARING 2
    YAMAHA YS12 90990-28J00WASHER 3
    YAMAHA YS12 90990-28J076 WASHER 1
    YAMAHA YS12 90990-28J076 WASHER 2
    YAMAHA YS12 90990-28J076 WASHER 2
    YAMAHA YS12 90990-28J076 WASHER 2
    YAMAHA YS12 90990-28J076 WASHER 2
    YAMAHA YS12 90990-28J078 WASHER,PLAIN 4
    YAMAHA YS12 90990-31J006 BOLT,SHOULDER 4
    YAMAHA YS12 90990-41J006 COLLAR 1
    YAMAHA YS12 90990-41J006 COLLAR 3
    YAMAHA YS12 90990-41J066 COLLAR 4
    YAMAHA YS12 90990-41J12COLLAR 5
    YAMAHA YS12 90990-41J1COLLAR (2008/10/01) H012224
    YAMAHA YS12 90990-42J006 JOINT 1 (2008/6/17) ME3011OK
    YAMAHA YS12 90990-42J008 JOINT 1 (2008/6/17) ME3011OK
    YAMAHA YS12 90990-46J001 BOLT,THIN HEAD 14
    YAMAHA YS12 90990-46J00BOLT,THIN HEAD 6
    YAMAHA YS12 90K21-03751AC SERVO MOTOR 1
    YAMAHA YS12 90K21-0380AC SERVO MOTOR 1
    YAMAHA YS12 90K41-0002SEAL,DON'T TOUCH 1
    YAMAHA YS12 90K41-0002SEAL,DON'T TOUCH 1
    YAMAHA YS12 90K41-000360 LABEL,ALERT
    YAMAHA YS12 90K41-000360 LABEL,ALERT 2
    YAMAHA YS12 90K41-000380 LABEL,ALERT 2
    YAMAHA YS12 90K41-000380 LABEL,ALERT 2
    YAMAHA YS12 90K41-0003LABEL,ALERT 1
    YAMAHA YS12 90K41-0003LABEL,ALERT 1
    YAMAHA YS12 90K41-0003LABEL,ALERT 2
    YAMAHA YS12 90K41-0003LABEL,ALERT 2
    YAMAHA YS12 90K41-0004LABEL,ALERT 2
    YAMAHA YS12 90K41-0004LABEL,ALERT 2
    YAMAHA YS12 90K41-0005LABEL,ALERT 1
    YAMAHA YS12 90K41-00071PARTS, 1-1
    YAMAHA YS12 90K41-0007LABEL,ALERT
    YAMAHA YS12 90K41-0007LABEL,ALERT 2
    YAMAHA YS12 90K41-0007LABEL,ALERT 2
    YAMAHA YS12 90K41-0007LABEL,ALERT 3
    YAMAHA YS12 90K41-0007LABEL,ALERT 3
    YAMAHA YS12 90K43-200370 LABEL,ANTISTATIC 1
    YAMAHA YS12 90K43-200370 LABEL,ANTISTATIC 1
    YAMAHA YS12 90K43-200370 LABEL,ANTISTATIC 1
    YAMAHA YS12 90K43-200370 LABEL,ANTISTATIC 1
    YAMAHA YS12 90K55-4W476W AC SERVO MOTOR 1
    YAMAHA YS12 90K55-4W476W AC SERVO MOTOR 1
    YAMAHA YS12 90K63-33151AC SERVO MOTOR 1
    YAMAHA YS12 90K63-51140AC SERVO MOTOR 1
    YAMAHA YS12 90K63-611F0AC SERVO MOTOR 2
    YAMAHA YS12 90K73-7L01LM RAIL 2
    YAMAHA YS12 90K73-7L01LM RAIL 4
    YAMAHA YS12 90K80-025L00 LM BLOCK,HSR25-L 2
    YAMAHA YS12 90K80-025L00 LM BLOCK,HSR25-L 4
    YAMAHA YS12 91312-03006 BOLT HEX.SOCKET HEAD 1M3X6
    YAMAHA YS12 91312-03006 BOLT HEX.SOCKET HEAD 2
    YAMAHA YS12 91312-03006 BOLT HEX.SOCKET HEAD 6 M3X6
    YAMAHA YS12 91312-03006 BOLT HEX.SOCKET HEAD M3X6
    YAMAHA YS12 91312-03006 BOLT HEX.SOCKET HEAD M3X6
    YAMAHA YS12 91312-03006 BOLT HEX.SOCKET HEAD M3X6
    YAMAHA YS12 91312-03006 BOLT HEX.SOCKET HEAD M3X6
    YAMAHA YS12 91312-03006 BOLT HEX.SOCKET HEAD M3X6
    YAMAHA YS12 91312-03006 BOLT HEX.SOCKET HEAD M3X6
    YAMAHA YS12 91312-03006 BOLT HEX.SOCKET HEAD M3X6
    YAMAHA YS12 91312-03006 BOLT HEX.SOCKET HEAD M3X6 (2008/10/9) ME00028
    YAMAHA YS12 91312-03008 BOLT HEX. SOCKET HEAD
    YAMAHA YS12 91312-03008 BOLT HEX.SOCKET HEAD 6
    YAMAHA YS12 91312-03008 BOLT HEX.SOCKET HEAD M3X8
    YAMAHA YS12 91312-03008 BOLT HEX.SOCKET HEAD M3X8
    YAMAHA YS12 91312-03008 BOLT HEX.SOCKET HEAD M3X8
    YAMAHA YS12 91312-03008 BOLT HEX.SOCKET HEAD M3X8
    YAMAHA YS12 91312-03008 BOLT HEX.SOCKET HEAD M3X8
    YAMAHA YS12 91312-03008 BOLT HEX.SOCKET HEAD M3X8
    YAMAHA YS12 91312-03008 BOLT HEX.SOCKET HEAD M3X8
    YAMAHA YS12 91312-0300BOLT HEX.SOCKET HEAD 1M3X5
    YAMAHA YS12 91312-0300BOLT HEX.SOCKET HEAD 6 M3X4
    YAMAHA YS12 91312-0300BOLT HEX.SOCKET HEAD 8 M3X5
    YAMAHA YS12 91312-0300BOLT HEX.SOCKET HEAD 8 M3X5
    YAMAHA YS12 91312-0300BOLT HEX.SOCKET HEAD M3X5
    YAMAHA YS12 91312-0300BOLT HEX.SOCKET HEAD M3X5
    YAMAHA YS12 91312-0300BOLT HEX.SOCKET HEAD M3X8
    YAMAHA YS12 91312-0301BOLT HEX.SOCKET HEAD 8 M3X12
    YAMAHA YS12 91312-0301BOLT,HEX.SOCKET HEAD M3X14
    YAMAHA YS12 91312-0302BOLT HEX.SOCKET HEAD 8 M3X25
    YAMAHA YS12 91312-0302BOLT HEX.SOCKET HEAD M3X2(2008/10/01) H012224
    YAMAHA YS12 91312-0303BOLT HEX.SOCKET HEAD M3X35
    YAMAHA YS12 91312-030BOLT HEX.SOCKET HEAD
    YAMAHA YS12 91312-030BOLT HEX.SOCKET HEAD 1M3X16
    YAMAHA YS12 91312-030BOLT HEX.SOCKET HEAD 8 M3X10
    YAMAHA YS12 91312-030BOLT HEX.SOCKET HEAD 8 M3X10
    YAMAHA YS12 91312-030BOLT HEX.SOCKET HEAD 8 M3X10
    YAMAHA YS12 91312-030BOLT HEX.SOCKET HEAD M3X(2008/10/01) H012224
    YAMAHA YS12 91312-030BOLT HEX.SOCKET HEAD M3X(2008/10/9) ME00028
    YAMAHA YS12 91312-030BOLT HEX.SOCKET HEAD M3X10
    YAMAHA YS12 91312-030BOLT HEX.SOCKET HEAD M3X10
    YAMAHA YS12 91312-030BOLT HEX.SOCKET HEAD M3X10
    YAMAHA YS12 91312-030BOLT HEX.SOCKET HEAD M3X10
    YAMAHA YS12 91312-030BOLT HEX.SOCKET HEAD M3X10
    YAMAHA YS12 91312-030BOLT HEX.SOCKET HEAD M3X16
    YAMAHA YS12 91312-030BOLT HEX.SOCKET HEAD M3X18
    YAMAHA YS12 91312-030BOLT HEX.SOCKET HEAD M3X20
    YAMAHA YS12 91312-030BOLT HEX.SOCKET HEAD M3X20
    YAMAHA YS12 91312-030BOLT HEX.SOCKET HEAD M3X20
    YAMAHA YS12 91312-030BOLT HEX.SOCKET HEAD M3X20
    YAMAHA YS12 91312-030BOLT HEX.SOCKET HEAD M3X30
    YAMAHA YS12 91312-030BOLT HEX.SOCKET HEAD M3X30
    YAMAHA YS12 91312-04006 BOLT HEX.SOCKET HEAD 1M4X6
    YAMAHA YS12 91312-04006 BOLT HEX.SOCKET HEAD 1M4X6
    YAMAHA YS12 91312-04006 BOLT HEX.SOCKET HEAD 1M4X6
    YAMAHA YS12 91312-04006 BOLT HEX.SOCKET HEAD 1M4X6
    YAMAHA YS12 91312-04006 BOLT HEX.SOCKET HEAD 6 M4X6
    YAMAHA YS12 91312-04006 BOLT HEX.SOCKET HEAD 7 M4X6
    YAMAHA YS12 91312-04006 BOLT HEX.SOCKET HEAD 8 M4X6
    YAMAHA YS12 91312-04006 BOLT HEX.SOCKET HEAD 8 M4X6
    YAMAHA YS12 91312-04006 BOLT HEX.SOCKET HEAD 8 M4X6
    YAMAHA YS12 91312-04006 BOLT HEX.SOCKET HEAD 8 M4X6
    YAMAHA YS12 91312-04006 BOLT HEX.SOCKET HEAD 8 M4X6
    YAMAHA YS12 91312-04006 BOLT HEX.SOCKET HEAD 8 M4X6
    YAMAHA YS12 91312-04006 BOLT HEX.SOCKET HEAD 8 M4X6
    YAMAHA YS12 91312-04006 BOLT HEX.SOCKET HEAD 8 M4X6
    YAMAHA YS12 91312-04006 BOLT HEX.SOCKET HEAD 8 M4X6
    YAMAHA YS12 91312-04006 BOLT HEX.SOCKET HEAD for YG12,M4X6
    YAMAHA YS12 91312-04006 BOLT HEX.SOCKET HEAD M4X6
    YAMAHA YS12 91312-04006 BOLT HEX.SOCKET HEAD M4X6
    YAMAHA YS12 91312-04006 BOLT HEX.SOCKET HEAD M4X6
    YAMAHA YS12 91312-04008 BOLT HEX.SOCKET HEAD 1M4X8
    YAMAHA YS12 91312-04008 BOLT HEX.SOCKET HEAD 1M4X8
    YAMAHA YS12 91312-04008 BOLT HEX.SOCKET HEAD 1M4X8
    YAMAHA YS12 91312-04008 BOLT HEX.SOCKET HEAD 1M4X8
    YAMAHA YS12 91312-04008 BOLT HEX.SOCKET HEAD 1M4X8
    YAMAHA YS12 91312-04008 BOLT HEX.SOCKET HEAD 1M4X8 (2008/10/9) ME00028
    YAMAHA YS12 91312-04008 BOLT HEX.SOCKET HEAD 2M4X8
    YAMAHA YS12 91312-04008 BOLT HEX.SOCKET HEAD 6 M4X8
    YAMAHA YS12 91312-04008 BOLT HEX.SOCKET HEAD 6 M4X8
    YAMAHA YS12 91312-04008 BOLT HEX.SOCKET HEAD 6 M4X8
    YAMAHA YS12 91312-04008 BOLT HEX.SOCKET HEAD 8 M4X8
    YAMAHA YS12 91312-04008 BOLT HEX.SOCKET HEAD 8 M4X8
    YAMAHA YS12 91312-04008 BOLT HEX.SOCKET HEAD M4X8
    YAMAHA YS12 91312-04008 BOLT HEX.SOCKET HEAD M4X8
    YAMAHA YS12 91312-04008 BOLT HEX.SOCKET HEAD M4X8
    YAMAHA YS12 91312-04008 BOLT HEX.SOCKET HEAD M4X8
    YAMAHA YS12 91312-04008 BOLT HEX.SOCKET HEAD M4X8
    YAMAHA YS12 91312-04008 BOLT HEX.SOCKET HEAD M4X8
    YAMAHA YS12 91312-04008 BOLT HEX.SOCKET HEAD M4X8
    YAMAHA YS12 91312-04008 BOLT HEX.SOCKET HEAD M4X8
    YAMAHA YS12 91312-04008 BOLT HEX.SOCKET HEAD M4X8
    YAMAHA YS12 91312-0400BOLT HEX.SOCKET HEAD M4X5
    YAMAHA YS12 91312-0401BOLT HEX.SOCKET HEAD 8 M4X12
    YAMAHA YS12 91312-0401BOLT HEX.SOCKET HEAD 8 M4X14
    YAMAHA YS12 91312-0401BOLT HEX.SOCKET HEAD M4X1(2008/10/01) H012224
    YAMAHA YS12 91312-0401BOLT HEX.SOCKET HEAD M4X12
    YAMAHA YS12 91312-0401BOLT HEX.SOCKET HEAD M4X12
    YAMAHA YS12 91312-0401BOLT HEX.SOCKET HEAD M4X12
    YAMAHA YS12 91312-0401BOLT HEX.SOCKET HEAD M4X12
    YAMAHA YS12 91312-0401BOLT HEX.SOCKET HEAD M4X14
    YAMAHA YS12 91312-0401BOLT HEX.SOCKET HEAD M4X14
    YAMAHA YS12 91312-0401BOLT HEX.SOCKET HEAD M4X14
    YAMAHA YS12 91312-0402BOLT HEX.SOCKET HEAD M4X24
    YAMAHA YS12 91312-0402BOLT HEX.SOCKET HEAD M4X24
    YAMAHA YS12 91312-0402BOLT HEX.SOCKET HEAD M4X25
    YAMAHA YS12 91312-0402BOLT HEX.SOCKET HEAD M4X25
    YAMAHA YS12 91312-0402BOLT HEX.SOCKET HEAD M4X25
    YAMAHA YS12 91312-0404BOLT HEX.SOCKET HEAD M4X45
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD 1 M4X(2008/10/01) H012224
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD 1 M4X(2008/10/01) H012224
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD 1 M4X20
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD 1 M4X40
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD 1 M4X40
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD 1M4X10
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD 1M4X18
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD 6 M4X22
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD 7 M4X10
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD 8 M4X10
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD 8 M4X10
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD 8 M4X10
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD 8 M4X18
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD 8 M4X18
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD 8 M4X20
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD 9 M4X20
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD for YG12,M4X10
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD M4X10
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD M4X10
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD M4X10
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD M4X10
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD M4X10
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD M4X10
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD M4X10
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD M4X10
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD M4X10
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD M4X10
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD M4X16
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD M4X18
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD M4X20
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD M4X20
    YAMAHA YS12 91312-040BOLT HEX.SOCKET HEAD M4X30
    YAMAHA YS12 91312-040BOLT,HEX.SOCKET HEAD M4X16
    YAMAHA YS12 91312-05008 BOLT HEX.SOCKET HEAD 8 M5X8
    YAMAHA YS12 91312-05008 BOLT HEX.SOCKET HEAD M5X8
    YAMAHA YS12 91312-05008 BOLT HEX.SOCKET HEAD M5X8
    YAMAHA YS12 91312-05008 BOLT HEX.SOCKET HEAD M5X8
    YAMAHA YS12 91312-05008 BOLT HEX.SOCKET HEAD M5X8
    YAMAHA YS12 91312-0501BOLT HEX.SOCKET HEAD
    YAMAHA YS12 91312-0501BOLT HEX.SOCKET HEAD 8 M5X12
    YAMAHA YS12 91312-0501BOLT HEX.SOCKET HEAD 8 M5X12
    YAMAHA YS12 91312-0501BOLT HEX.SOCKET HEAD 8 M5X14
    YAMAHA YS12 91312-0501BOLT HEX.SOCKET HEAD 8 M5X14
    YAMAHA YS12 91312-0501BOLT HEX.SOCKET HEAD M5X12
    YAMAHA YS12 91312-0501BOLT HEX.SOCKET HEAD M5X12
    YAMAHA YS12 91312-0501BOLT HEX.SOCKET HEAD M5X12
    YAMAHA YS12 91312-0501BOLT HEX.SOCKET HEAD M5X14
    YAMAHA YS12 91312-0501BOLT HEX.SOCKET HEAD M5X14
    YAMAHA YS12 91312-0501BOLT HEX.SOCKET HEAD M5X14
    YAMAHA YS12 91312-0501BOLT HEX.SOCKET HEAD M5X14
    YAMAHA YS12 91312-0501BOLT HEX.SOCKET HEAD M5X14
    YAMAHA YS12 91312-050BOLT HEX.SOCKET HEAD 1 M5X(2008/10/01) H012224
    YAMAHA YS12 91312-050BOLT HEX.SOCKET HEAD 1 M5X20
    YAMAHA YS12 91312-050BOLT HEX.SOCKET HEAD 1 M5X20
    YAMAHA YS12 91312-050BOLT HEX.SOCKET HEAD 1 M5X20
    YAMAHA YS12 91312-050BOLT HEX.SOCKET HEAD 1M5X10
    YAMAHA YS12 91312-050BOLT HEX.SOCKET HEAD 1M5X10
    YAMAHA YS12 91312-050BOLT HEX.SOCKET HEAD 6 M5X10
    YAMAHA YS12 91312-050BOLT HEX.SOCKET HEAD 6 M5X10
    YAMAHA YS12 91312-050BOLT HEX.SOCKET HEAD 6 M5X10
    YAMAHA YS12 91312-050BOLT HEX.SOCKET HEAD 60 M5X16
    YAMAHA YS12 91312-050BOLT HEX.SOCKET HEAD 8 M5X16
    YAMAHA YS12 91312-050BOLT HEX.SOCKET HEAD 8 M5X18
    YAMAHA YS12 91312-050BOLT HEX.SOCKET HEAD 8 M5X18
    YAMAHA YS12 91312-050BOLT HEX.SOCKET HEAD 8 M5X18
    YAMAHA YS12 91312-050BOLT HEX.SOCKET HEAD 8 M5X20
    YAMAHA YS12 91312-050BOLT HEX.SOCKET HEAD for YG12,M5X10
    YAMAHA YS12 91312-050BOLT HEX.SOCKET HEAD M5X10
    YAMAHA YS12 91312-050BOLT HEX.SOCKET HEAD M5X10
    YAMAHA YS12 91312-050BOLT HEX.SOCKET HEAD M5X10
    YAMAHA YS12 91312-050BOLT HEX.SOCKET HEAD M5X10
    YAMAHA YS12 91312-050BOLT HEX.SOCKET HEAD M5X10
    YAMAHA YS12 91312-050BOLT HEX.SOCKET HEAD M5X16
    YAMAHA YS12 91312-050BOLT HEX.SOCKET HEAD M5X20
    YAMAHA YS12 91312-050BOLT HEX.SOCKET HEAD M5X20
    YAMAHA YS12 91312-0601BOLT HEX.SOCKET HEAD 8 M6X12
    YAMAHA YS12 91312-0601BOLT HEX.SOCKET HEAD M6X12
    YAMAHA YS12 91312-0601BOLT HEX.SOCKET HEAD M6X12
    YAMAHA YS12 91312-0601BOLT HEX.SOCKET HEAD M6X14
    YAMAHA YS12 91312-0601BOLT HEX.SOCKET HEAD M6X14
    YAMAHA YS12 91312-0602BOLT HEX.SOCKET HEAD 6 M6X25
    YAMAHA YS12 91312-0602BOLT HEX.SOCKET HEAD 8 M6X25
    YAMAHA YS12 91312-0602BOLT HEX.SOCKET HEAD M6X25
    YAMAHA YS12 91312-0602BOLT HEX.SOCKET HEAD M6X25
    YAMAHA YS12 91312-0602BOLT HEX.SOCKET HEAD M6X25
    YAMAHA YS12 91312-0603BOLT HEX,SOCKET HEAD 8 M6X35
    YAMAHA YS12 91312-0606BOLT HEX.SOCKET HEAD M6X65
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD 6 M6X20
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD 6 M6X30
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD 8
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD 8 M6X16
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD 8 M6X18
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD 8 M6X20
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD M3X4
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD M6X10
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD M6X10
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD M6X10
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD M6X10
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD M6X10
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD M6X16
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD M6X16
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD M6X16
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD M6X16
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD M6X16
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD M6X18
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD M6X20
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD M6X20
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD M6X20
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD M6X20
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD M6X20
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD M6X20
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD M6X22
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD M6X22
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD M6X22
    YAMAHA YS12 91312-060BOLT HEX.SOCKET HEAD M6X40
    YAMAHA YS12 91312-0801BOLT HEX.SOCKET HEAD 1 M8X12
    YAMAHA YS12 91312-0802BOLT HEX.SOCKET HEAD M8X25
    YAMAHA YS12 91312-080BOLT HEX.SOCKET HEAD 1 M8X20
    YAMAHA YS12 91312-080BOLT HEX.SOCKET HEAD 6 M8X20
    YAMAHA YS12 91312-080BOLT HEX.SOCKET HEAD 6 M8X20
    YAMAHA YS12 91312-080BOLT HEX.SOCKET HEAD M8X20
    YAMAHA YS12 91317-0302BOLT HEX.SOCKET HEAD M3X25
    YAMAHA YS12 91317-030BOLT HEX.SOCKET HEAD 8 M3X10
    YAMAHA YS12 91317-04008 BOLT HEX. SOCKET HEAD M4X8
    YAMAHA YS12 91317-04008 BOLT HEX. SOCKET HEAD M4X8 (2008/7/31) ME70208
    YAMAHA YS12 91317-0401BOLT HEX.SOCKET HEAD M4X14
    YAMAHA YS12 91317-040BOLT HEX.SOCKET HEAD M4X10
    YAMAHA YS12 91317-040BOLT HEX.SOCKET HEAD M4X55
    YAMAHA YS12 91317-040BOLT HEX.SOCKET HEAD M4X55
    YAMAHA YS12 91317-0503BOLT HEX.SOCKET HEAD M5X35
    YAMAHA YS12 91317-050BOLT HEX.SOCKET HEAD
    YAMAHA YS12 91317-06008 BOLT HEX. SOCKET HEAD 2M6X8 (2008/7/31) ME70208
    YAMAHA YS12 91317-06008 BOLT HEX. SOCKET HEAD M6X8
    YAMAHA YS12 92012-040BOLT BUTTON HEAD
    YAMAHA YS12 92012-0501BOLT BUTTON HEAD M5X14
    YAMAHA YS12 92902-03200 WASHER, PLAIN 4
    YAMAHA YS12 92902-03200 WASHER PLAIN 16
    YAMAHA YS12 92902-03200 WASHER PLAIN 16
    YAMAHA YS12 92902-03200 WASHER PLAIN 4
    YAMAHA YS12 92902-03200 WASHER PLAIN 5
    YAMAHA YS12 92902-03200 WASHER PLAIN 8
    YAMAHA YS12 92902-03200 WASHER PLAIN 8
    YAMAHA YS12 92902-03200 WASHER PLAIN 8
    YAMAHA YS12 92902-04200 WASHER PLAIN (2008/10/01) H012224
    YAMAHA YS12 92902-04200 WASHER PLAIN 10
    YAMAHA YS12 92902-04200 WASHER PLAIN 12
    YAMAHA YS12 92902-04200 WASHER PLAIN 12
    YAMAHA YS12 92902-04200 WASHER PLAIN 13
    YAMAHA YS12 92902-04200 WASHER PLAIN 13
    YAMAHA YS12 92902-04200 WASHER PLAIN 2
    YAMAHA YS12 92902-04200 WASHER PLAIN 3
    YAMAHA YS12 92902-04200 WASHER PLAIN 3
    YAMAHA YS12 92902-04200 WASHER PLAIN 3
    YAMAHA YS12 92902-04200 WASHER PLAIN 31
    YAMAHA YS12 92902-04200 WASHER PLAIN 4
    YAMAHA YS12 92902-04200 WASHER PLAIN 4
    YAMAHA YS12 92902-04200 WASHER PLAIN 4
    YAMAHA YS12 92902-04200 WASHER PLAIN 48
    YAMAHA YS12 92902-04200 WASHER PLAIN 48
    YAMAHA YS12 92902-04200 WASHER PLAIN 6
    YAMAHA YS12 92902-04200 WASHER PLAIN 6
    YAMAHA YS12 92902-04200 WASHER PLAIN 6
    YAMAHA YS12 92902-04600 NUT HEXAGON 2
    YAMAHA YS12 92902-04600 NUT HEXAGON 2
    YAMAHA YS12 92902-04600 WASHER PLAIN 10
    YAMAHA YS12 92902-04600 WASHER PLAIN 12
    YAMAHA YS12 92902-04600 WASHER PLAIN 15
    YAMAHA YS12 92902-04600 WASHER PLAIN 15
    YAMAHA YS12 92902-04600 WASHER PLAIN 2
    YAMAHA YS12 92902-04600 WASHER PLAIN 7
    YAMAHA YS12 92902-05200 WASHER PLAIN
    YAMAHA YS12 92902-05200 WASHER PLAIN
    YAMAHA YS12 92902-05200 WASHER PLAIN 1 (2008/10/01) H012224
    YAMAHA YS12 92902-05200 WASHER PLAIN 14
    YAMAHA YS12 92902-05200 WASHER PLAIN 14
    YAMAHA YS12 92902-05200 WASHER PLAIN 4
    YAMAHA YS12 92902-05200 WASHER PLAIN 4
    YAMAHA YS12 92902-05200 WASHER PLAIN 8
    YAMAHA YS12 92902-05200 WASHER PLAIN 8
    YAMAHA YS12 92902-05200 WASHER PLAIN 8
    YAMAHA YS12 92902-05600 WASHER PLAIN 10
    YAMAHA YS12 92902-05600 WASHER PLAIN 4
    YAMAHA YS12 92902-05600 WASHER PLAIN 4
    YAMAHA YS12 92902-05600 WASHER PLAIN 4
    YAMAHA YS12 92902-05600 WASHER PLAIN 4
    YAMAHA YS12 92902-06200 WASHER PLAIN 16
    YAMAHA YS12 92902-06200 WASHER PLAIN 2
    YAMAHA YS12 92902-06200 WASHER PLAIN 2
    YAMAHA YS12 92902-06200 WASHER PLAIN 2
    YAMAHA YS12 92902-06200 WASHER PLAIN 2
    YAMAHA YS12 92902-06200 WASHER PLAIN 4
    YAMAHA YS12 92902-06200 WASHER PLAIN 4
    YAMAHA YS12 92902-06200 WASHER PLAIN 8
    YAMAHA YS12 92902-06200 WASHER PLAIN 8
    YAMAHA YS12 92902-06200 WASHER PLAIN(N)
    YAMAHA YS12 92902-06600 NUT HEXAGON 4
    YAMAHA YS12 92902-06600 NUT HEXAGON 4
    YAMAHA YS12 92902-06600 WASHER PLAIN 2
    YAMAHA YS12 92902-08600 WASHER PLAIN 6
    YAMAHA YS12 92902-08600 WASHER PLAIN 6
    YAMAHA YS12 92903-04200 WASHER PLAIN
    YAMAHA YS12 92907-04200 WASHER, PLAIN (2008/7/31) ME70208
    YAMAHA YS12 92907-04200 WASHER, PLAIN 30
    YAMAHA YS12 92990-04400 WASHER PLAIN 48
    YAMAHA YS12 92990-04400 WASHER PLAIN 48
    YAMAHA YS12 92990-05200 WASHER PLAIN 12
    YAMAHA YS12 92A08-0330SET SCREW M3X1
    YAMAHA YS12 92A08-0430SET SCREW 4
    YAMAHA YS12 92A08-0430SET SCREW 4
    YAMAHA YS12 92A08-0430SET SCREW 8
    YAMAHA YS12 92A08-0430SET SCREW 8
    YAMAHA YS12 92A08-0430SET SCREW M4X2
    YAMAHA YS12 92A08-0430SET SCREW M4X2
    YAMAHA YS12 92A08-0430SET SCREW M4X4
    YAMAHA YS12 92B12-1003SCREW,H.S.COUN. 1
    YAMAHA YS12 95302-04600 NUT HEXAGON 1
    YAMAHA YS12 95302-06600 NUT HEXAGON 2
    YAMAHA YS12 95602-10100 NUT U 4
    YAMAHA YS12 97602-0310SCREW,PAN HEAD W/W 21
    YAMAHA YS12 97602-0330SCREW,PAN HEAD W/W 2
    YAMAHA YS12 97602-033SCREW,PAN HEAD W/W
    YAMAHA YS12 97602-03SCREW, PAN HEAD W/WASHER 8
    YAMAHA YS12 97602-04308 SCREW PAN HEAD W/W 2
    YAMAHA YS12 97602-04308 SCREW,PAN HEAD W/W
    YAMAHA YS12 97602-04308 SCREW,PAN HEAD W/W 4
    YAMAHA YS12 97602-04308 SCREW,PAN HEAD W/W 4
    YAMAHA YS12 97602-04308 SCREW,PAN HEAD W/W 5
    YAMAHA YS12 97602-053SCREW,PAN HEAD W/W
    YAMAHA YS12 98502-0300SCREW,PAN HEAD 4
    YAMAHA YS12 98702-03006 SCREW, FLAT HEAD 8
    YAMAHA YS12 98702-03006 SCREW FLAT HEAD 4
    YAMAHA YS12 98702-03006 SCREW FLAT HEAD 4
    YAMAHA YS12 98702-03006 SCREW FLAT HEAD 90
    YAMAHA YS12 98702-0300SCREW FLAT HEAD 11
    YAMAHA YS12 98702-0300SCREW FLAT HEAD 32
    YAMAHA YS12 98702-0300SCREW FLAT HEAD 32
    YAMAHA YS12 98702-0300SCREW FLAT HEAD 4
    YAMAHA YS12 98702-030SCREW FLAT HEAD (+) 12
    YAMAHA YS12 98707-03006 SCREW, FLAT HEAD 120
    YAMAHA YS12 98902-0300 SCREW, BINDING HEAD 23
    YAMAHA YS12 98902-0300 SCREW, BINDING HEAD 4
    YAMAHA YS12 98902-03006 SCREW BINDING HEAD 10
    YAMAHA YS12 98902-03006 SCREW BINDING HEAD 11
    YAMAHA YS12 98902-03006 SCREW BINDING HEAD 16
    YAMAHA YS12 98902-03006 SCREW BINDING HEAD 4
    YAMAHA YS12 98902-03006 SCREW BINDING HEAD 4
    YAMAHA YS12 98902-03006 SCREW BINDING HEAD 8 for FES(24)
    YAMAHA YS12 98902-03008 SCREW BINDING HEAD 1
    YAMAHA YS12 98902-03008 SCREW BINDING HEAD 18
    YAMAHA YS12 98902-03008 SCREW BINDING HEAD 2
    YAMAHA YS12 98902-03008 SCREW BINDING HEAD 2
    YAMAHA YS12 98902-0300SCREW BINDING HEAD
    YAMAHA YS12 98902-0300SCREW BINDING HEAD 2
    YAMAHA YS12 98902-0300SCREW BINDING HEAD 32
    YAMAHA YS12 98902-0300SCREW BINDING HEAD 8 M3X5
    YAMAHA YS12 98902-0300SCREW BINDING HEAD 8 M3X5
    YAMAHA YS12 98902-04006 SCREW, BINDING HEAD 10
    YAMAHA YS12 98902-04006 SCREW BINDING HEAD
    YAMAHA YS12 98902-04006 SCREW BINDING HEAD 14
    YAMAHA YS12 98902-04006 SCREW BINDING HEAD 3
    YAMAHA YS12 98902-04006 SCREW BINDING HEAD 4
    YAMAHA YS12 98902-04006 SCREW BINDING HEAD 5
    YAMAHA YS12 98902-04006 SCREW BINDING HEAD 8
    YAMAHA YS12 98902-04006 SCREW BINDING HEAD 8
    YAMAHA YS12 98902-04008 SCREW BINDING HEAD 11
    YAMAHA YS12 98902-04008 SCREW BINDING HEAD 6
    YAMAHA YS12 98902-040SCREW BINDING HEAD 1M4X10
    YAMAHA YS12 98902-040SCREW BINDING HEAD 1M4X10
    YAMAHA YS12 98902-060SCREW BINDING HEAD 4
    YAMAHA YS12 99009-07800 CIRCLIP : 2
    YAMAHA YS12 99009-10400 CIRCLIP : 1
    YAMAHA YS12 99009-12400 CIRCLIP :
    YAMAHA YS12 99480-04008 PIN,PARALLEL:4X8 2
    YAMAHA YS12 99480-04008 PIN,PARALLEL:4X8 2
    YAMAHA YS12 99480-0401PIN,PARALLEL (2008/10/9) ME000OK
    YAMAHA YS12 99480-0401PIN,PARALLEL 4
    YAMAHA YS12 99480-040PIN PARALLEL: 4X2
    YAMAHA YS12 99480-040PIN PARALLEL: 4X4
    YAMAHA YS12 99480-040PIN PARALLEL: 4X6
    YAMAHA YS12 99480-050PIN,PARALLEL 2
    YAMAHA YS12 99480-0601PIN,PARALLEL (2008/10/9) ME00028
    YAMAHA YS12 99480-0601PIN,PARALLEL 4
    YAMAHA YS12 99480-0601PIN,PARALLEL 6
    YAMAHA YS12 99480-060PIN,PARALLEL
    YAMAHA YS12 99480-060PIN,PARALLEL 4
    YAMAHA YS12 K16-90101-06 BOLT:TP-M4X6 10
    YAMAHA YS12 K16-90101-06 BOLT:TP-M4X6 30
    YAMAHA YS12 K16-90101-BOLT:TP-M4X12
    YAMAHA YS12 K40-M8598-00 PLUG 1 1
    YAMAHA YS12 K40-M8598-00 PLUG 1 1
    YAMAHA YS12 K40-M8598-PLUG 1 1
    YAMAHA YS12 K46-M1374-HINGE 4
    YAMAHA YS12 K46-M1374-HINGE 4
    YAMAHA YS12 K46-M8527-C0 FILTER 1
    YAMAHA YS12 KG2-M3903-SEAL LASER 2
    YAMAHA YS12 KG2-M3903-SEAL LASER 4
    YAMAHA YS12 KG2-M669R-HNS,BUZZER 1
    YAMAHA YS12 KG2-M9105-00 PULLEY 1,SPLINE 1
    YAMAHA YS12 KG2-M9105-00 PULLEY 1,SPLINE 1
    YAMAHA YS12 KG2-M9108-COLLAR,CONVEYOR 2
    YAMAHA YS12 KG2-M9108-COLLAR,CONVEYOR 2
    YAMAHA YS12 KG2-M9173-00 LOCK NUT 1
    YAMAHA YS12 KG2-M9173-00 LOCK NUT 2
    YAMAHA YS12 KG7-M7137-A0 LEAF SPRING 20
    YAMAHA YS12 KG7-M8501-00 AIR FILTER 1
    YAMAHA YS12 KG7-M8501-FILTER ELEMENT 1
    YAMAHA YS12 KG7-M8502-00 MIST FILTER 1
    YAMAHA YS12 KG7-M8503-00 MODULE ADAPTER 1
    YAMAHA YS12 KG7-M8512-00 JOINT 1
    YAMAHA YS12 KG7-M8513-00 JOINT 1
    YAMAHA YS12 KG7-M9113-01 PULLEY 1
    YAMAHA YS12 KG7-M9113-01 PULLEY 1
    YAMAHA YS12 KGA-M1180-00 LEVELING BOLT ASSY 4
    YAMAHA YS12 KGA-M11B0-00 AIR TAG 1 for YG
    YAMAHA YS12 KGA-M1318-00 COVER 2
    YAMAHA YS12 KGA-M1318-00 COVER 2
    YAMAHA YS12 KGA-M13B5-00 MOUSE POCKET ASSY 1
    YAMAHA YS12 KGA-M37P0-00 VALVE KIT
    YAMAHA YS12 KGA-M4187-00 FAN GUARD 119MM 8
    YAMAHA YS12 KGA-M5318-01 POWER TRANSFORMER 1 for YG STD
    YAMAHA YS12 KGA-M6522-SPARE RELAY 1
    YAMAHA YS12 KGA-M669V-0HNS,SWITCH ACTIVE 1
    YAMAHA YS12 KGA-M669V-1HNS,SWITCH READY 1
    YAMAHA YS12 KGA-M669V-2HNS,SWITCH START 1
    YAMAHA YS12 KGA-M669V-HNS,SWITCH ERR.CLR. 1 for STD
    YAMAHA YS12 KGA-M669V-HNS,SWITCH RESET 1
    YAMAHA YS12 KGA-M669V-HNS,SWITCH STOP 1 for STD
    YAMAHA YS12 KGA-M9113-00 GUIDE 1,END 2
    YAMAHA YS12 KGA-M9113-00 GUIDE 1,END 2
    YAMAHA YS12 KGA-M9114-00 GUIDE 2,END 2
    YAMAHA YS12 KGA-M9114-00 GUIDE 2,END 2
    YAMAHA YS12 KGA-M921T-00 BOLT 4
    YAMAHA YS12 KGB-M3992-00 SWITCH,SELECT 4
    YAMAHA YS12 KGJ-M1350-00 SPACER,MINI LATCH 1
    YAMAHA YS12 KGJ-M1351-01 PLATE,MINI LATCH 1
    YAMAHA YS12 KGK-M4590-01 I/O TF BOARD ASSY 1 for S-ATS
    YAMAHA YS12 KGK-M5138-00 SWITCH EMG ASSY 2
    YAMAHA YS12 KGK-M6680-HNS,USB-MEMORY 2M AS 1
    YAMAHA YS12 KGK-M9170-00 DC MOTOR ASSY. 1
    YAMAHA YS12 KGK-M9170-00 DC MOTOR ASSY. 1
    YAMAHA YS12 KGR-M9934-01 INLINE FILTER 1
    YAMAHA YS12 KGR-M9934-F0 FILTER SPARE
    YAMAHA YS12 KGS-M1348-00 GAS SPRING 4
    YAMAHA YS12 KGS-M1348-00 GAS SPRING 4
    YAMAHA YS12 KGS-M1360-00 BOLT 2
    YAMAHA YS12 KGS-M1360-00 BOLT 2
    YAMAHA YS12 KGS-M1360-00 BOLT 8
    YAMAHA YS12 KGS-M1360-00 BOLT 8
    YAMAHA YS12 KGS-M1371-00 BRACKET,FIX 8
    YAMAHA YS12 KGS-M2256-00 GRIP 1
    YAMAHA YS12 KGS-M2256-00 GRIP 1
    YAMAHA YS12 KGS-M2628-00 LOCK NUT 1
    YAMAHA YS12 KGS-M3906-00 BRACKET 2
    YAMAHA YS12 KGS-M3906-00 BRACKET 6 4
    YAMAHA YS12 KGS-M3E00 GUIDE TAPE BRACKET,L 1
    YAMAHA YS12 KGS-M3E10-00 GUIDE TAPE BRACKET,R 1
    YAMAHA YS12 KGS-M4896-01 LIGHT,ERR ASSY 1 for STD
    YAMAHA YS12 KGS-M5126-01 SCREW (M3X8) 1
    YAMAHA YS12 KGS-M5126-01 SCREW 2
    YAMAHA YS12 KGS-M5126-0SCREW (M3X8) 1
    YAMAHA YS12 KGS-M5303-00 SW POWER DC1
    YAMAHA YS12 KGS-M5303-SW POWER DC11
    YAMAHA YS12 KGS-M6510-00 BREAKER ASSY 1
    YAMAHA YS12 KGS-M9604-00 JOINT CYL. 1
    YAMAHA YS12 KGT-M221A-A0 COVER,DUCT ASSY. 1
    YAMAHA YS12 KGT-M2266-PLATE,NUT 1
    YAMAHA YS12 KGT-M2268-00 BRACKET 1,TAPE 1
    YAMAHA YS12 KGT-M5106-015NORMAL LCD" 2
    YAMAHA YS12 KGT-M5119-01TOUCH LCD ASSY" 2
    YAMAHA YS12 KGT-M912D-00 PULLEY 2
    YAMAHA YS12 KGT-M912D-00 PULLEY 2
    YAMAHA YS12 KGT-M9193-00 NUT PLATE 4
    YAMAHA YS12 KGT-M9193-00 NUT PLATE 4
    YAMAHA YS12 KGV-M7157-00 BLOCK2,STOPPER R 2
    YAMAHA YS12 KGY-M4268-00 USB MEMORY
    YAMAHA YS12 KGY-M9140-A0 PULLEY,CONV. ASSY 4
    YAMAHA YS12 KGY-M9140-A0 PULLEY,CONV. ASSY 4
    YAMAHA YS12 KH2-M1324-00 GRIP 2
    YAMAHA YS12 KH2-M1324-01 GRIP 2
    YAMAHA YS12 KH2-M9105-PULLEY,MOTOR:P30-3GT 2
    YAMAHA YS12 KH2-M9105-PULLEY,MOTOR:P30-3GT 2
    YAMAHA YS12 KH2-M9121-00 BEARING
    YAMAHA YS12 KH2-M9121-00 BEARING
    YAMAHA YS12 KH2-M9121-00 BEARING 3
    YAMAHA YS12 KH2-M9121-00 BEARING 4
    YAMAHA YS12 KH5-M8501-00 EXHAUST VALVE 1
    YAMAHA YS12 KHA-M6513-00 CIRCUIT PROTECTOR,1
    YAMAHA YS12 KHA-M6513-01 CIRCUIT PROTECTOR,1P 1 (2008/6/19) ME60161 NG
    YAMAHA YS12 KHA-M669V-0HNS,SWITCH STOP 1 for CE
    YAMAHA YS12 KHA-M669V-1HNS,SWICTH ERR.CLR. 1 for CE
    YAMAHA YS12 KHG-M4896-01 LIGHT,ERR ASSY 1 for CE
    YAMAHA YS12 KHJ-M4484-01 FDR. ST. BOARD ASSY 1
    YAMAHA YS12 KHJ-M4484-01 FDR. ST. BOARD ASSY 1
    YAMAHA YS12 KHJ-M4486-00 PITCH LED BOARD ASSY 1
    YAMAHA YS12 KHJ-M4486-00 PITCH LED BOARD ASSY 1
    YAMAHA YS12 KHJ-M537A-00 NOISE FILTER 1
    YAMAHA YS12 KHJ-M6561-00 POWER SUPPLY 1 1
    YAMAHA YS12 KHJ-M661B-00 HNS, AC IN 1
    YAMAHA YS12 KHJ-M661B-01 HNS, AC IN 1 (2008/9/17) ME900OK
    YAMAHA YS12 KHJ-M662A-00 HNS, CP DC24V 1
    YAMAHA YS12 KHJ-M662B-00 HNS, LAMP 1
    YAMAHA YS12 KHJ-M663B-HNS, PITCH LED 1
    YAMAHA YS12 KHJ-M663C-00 HNS, PITCH UP 1
    YAMAHA YS12 KHJ-M663C-HNS, PITCH UP 1
    YAMAHA YS12 KHJ-M663D-00 HNS, PITCH DOWN 1
    YAMAHA YS12 KHJ-M663D-HNS, PITCH DOWN 1
    YAMAHA YS12 KHJ-M663E- HNS, PITCH SET 1
    YAMAHA YS12 KHJ-M663E-00 HNS, PITCH SET 1
    YAMAHA YS12 KHJ-MD101 RAIL GUIDE 1
    YAMAHA YS12 KHJ-MD101-00 FEEDER PLATE 1
    YAMAHA YS12 KHJ-MD102-00 SIDE PLATE, L 1
    YAMAHA YS12 KHJ-MD103-00 SIDE PLATE, R 1
    YAMAHA YS12 KHJ-MD104-00 CLAMP PLATE 1. 1
    YAMAHA YS12 KHJ-MD105-00 FEEDER STOPPER 1
    YAMAHA YS12 KHJ-MD106-00 CONNECTOR PLATE 1
    YAMAHA YS12 KHJ-MD107-00 UNDER COVER 1
    YAMAHA YS12 KHJ-MD108-00 BACK COVER 1
    YAMAHA YS12 KHJ-MD109-00 SWITCH COVER 1
    YAMAHA YS12 KHJ-MD110-00 LABEL, PITCH 1
    YAMAHA YS12 KHJ-MD110-00 LABEL, PITCH 1
    YAMAHA YS12 KHJ-MD112-00 GROMMET 1
    YAMAHA YS12 KHJ-MD113-00 PROTECT,CONNECTOR 1
    YAMAHA YS12 KHJ-MD114-00 PIN,HUNG L 1
    YAMAHA YS12 KHJ-MD115-00 PIN,HUNG R 1
    YAMAHA YS12 KHJ-MD120-00 REELHOLDER EQUIP. 1
    YAMAHA YS12 KHJ-MD121-01 SIDE PLATE,L 1
    YAMAHA YS12 KHJ-MD122-01 SIDE PLATE,R 1
    YAMAHA YS12 KHJ-MD123-00 SHAFT 3
    YAMAHA YS12 KHJ-MD12A-00 PARTITION ASSY 1
    YAMAHA YS12 KHJ-MD200 RAIL GUIDE 1
    YAMAHA YS12 KHJ-MD201-00 FEEDER PLATE 1
    YAMAHA YS12 KHJ-MD202-00 SIDE PLATE, L 1
    YAMAHA YS12 KHJ-MD203-00 SIDE PLATE, R 1
    YAMAHA YS12 KHJ-MD204-00 CLAMP PLATE 1
    YAMAHA YS12 KHJ-MD205-00 FEEDER STOPPER 1
    YAMAHA YS12 KHJ-MD206-00 CONNECTOR PLATE 1
    YAMAHA YS12 KHJ-MD207-00 UNDER COVER 1
    YAMAHA YS12 KHJ-MD208-00 BACK COVER 1
    YAMAHA YS12 KHJ-MD209-00 BASE PLATE 1
    YAMAHA YS12 KHJ-MD210-00 FOOT 4
    YAMAHA YS12 KHJ-MD210-00 FOOT 6
    YAMAHA YS12 KHJ-MD212-00 BKT. SWITCH 1
    YAMAHA YS12 KHJ-MD213-00 REEL HOLDER, FIX. 1
    YAMAHA YS12 KHJ-MD214-00 REEL HOLDER, MOVE 1
    YAMAHA YS12 KHJ-MK001-00 MAIN FRAME 1
    YAMAHA YS12 KHJ-MK001-01 MAIN FRAME 1 (2008/7/31) ME70208 NG
    YAMAHA YS12 KHJ-MK002-00 FEEDER-PLATE (12) 3
    YAMAHA YS12 KHJ-MK003-00 BRACKET, 1 3
    YAMAHA YS12 KHJ-MK004-00 BRACKET, 3
    YAMAHA YS12 KHJ-MK005-00 STAY, FEEDER 3
    YAMAHA YS12 KHJ-MK006-00 CHAIN ASSY 1
    YAMAHA YS12 KHJ-MK007-00 STOPPER
    YAMAHA YS12 KHL-M4209-00 SYSTEM UNIT ASSY 1 for STD
    YAMAHA YS12 KHL-M4209-SYSTEM UNIT ASSY 1 for IT Option
    YAMAHA YS12 KHL-M4255-00 FLASH DISK 1
    YAMAHA YS12 KHL-M441H-0VISION BOARD ASSY 1 F/R Multi Camera
    YAMAHA YS12 KHL-M441H-1VISION BOARD ASSY 1 F Multi Camera
    YAMAHA YS12 KHM-M1397-00 BRACKET,FDD 1
    YAMAHA YS12 KHM-M1397-00 BRACKET,FDD 1
    YAMAHA YS12 KHM-M654C-01 SENSOR,FIBER 1
    YAMAHA YS12 KHN-M1306-COVER 6-1 1
    YAMAHA YS12 KHN-M1306-COVER 6-1 1
    YAMAHA YS12 KHN-M2221-00 SUPPORT UNIT 1
    YAMAHA YS12 KHN-M2241-00 HOLDER,MOTOR X 1
    YAMAHA YS12 KHN-M2248-00 SPACER 2
    YAMAHA YS12 KHN-M224D-00 SPACER 1
    YAMAHA YS12 KHN-M224J-00 COLLAR A 4
    YAMAHA YS12 KHN-M224J-00 COLLAR A 4
    YAMAHA YS12 KHN-M224K-00 COLLAR B 4
    YAMAHA YS12 KHN-M224K-00 COLLAR B 4
    YAMAHA YS12 KHN-M2261-A0 HOLDER,HEAD R ASSY. 1
    YAMAHA YS12 KHN-M22AD-00 GREASE NIPPLE
    YAMAHA YS12 KHN-M22F4-00 WASHER,SWR016
    YAMAHA YS12 KHN-M22F5-00 WASHER,SWR016
    YAMAHA YS12 KHN-M22F6-00 WASHER,SWR06 8
    YAMAHA YS12 KHN-M22F8-00 WASHER,SWR08 16
    YAMAHA YS12 KHN-M2651-00 NYLOCK BOLT (M12X45) 22
    YAMAHA YS12 KHN-M4530-0REMOTE IF BOARD ASSY 1
    YAMAHA YS12 KHN-M4530-0REMOTE IF BOARD ASSY 1 (2008/9/1) ME801OK
    YAMAHA YS12 KHN-M5840-00 SERVO BOARD ASSY 1
    YAMAHA YS12 KHN-M5840-SERVO BOARD ASSY 1
    YAMAHA YS12 KHN-M6185-FAN MOTOR ASSY 1
    YAMAHA YS12 KHN-M7131-00 PULLY R MOTOR 2
    YAMAHA YS12 KHN-M7132-00 BLOCK1 STOPPER 2
    YAMAHA YS12 KHN-M7139-00 STOPPER R 2
    YAMAHA YS12 KHN-M7210-01 CCD CAMERA 2
    YAMAHA YS12 KHN-M7600-00 FIDUCIAL LIGHT ASSY. 2
    YAMAHA YS12 KHN-M7701 BODY,NOZZLE 1 1
    YAMAHA YS12 KHN-M770BODY,NOZZLE 301 1 (2009/1/6) MEY013OK
    YAMAHA YS12 KHN-M7710-A1 NOZZLE 301A ASSY. 1 TYPE 301A
    YAMAHA YS12 KHN-M7713-00 SPRING 1
    YAMAHA YS12 KHN-M7713-SPRING 1
    YAMAHA YS12 KHN-M7714-00 PIN 1
    YAMAHA YS12 KHN-M7715-00 CLIP 1
    YAMAHA YS12 KHN-M7720-A1 NOZZLE 302A ASSY. 1 TYPE 302A
    YAMAHA YS12 KHN-M7721-01 BODY,NOZZLE 1
    YAMAHA YS12 KHN-M7721-0BODY,NOZZLE 301 (2009/1/6) MEY013OK
    YAMAHA YS12 KHN-M9613-BLOCK,CYLINDER 1
    YAMAHA YS12 KHN-M9614-BLOCK,CYL.,STOPPER 1
    YAMAHA YS12 KHN-M9619-VALVE 1
    YAMAHA YS12 KHN-M9623-PIN 2
    YAMAHA YS12 KHU-M1117-00 PULL 1
    YAMAHA YS12 KHU-M1117-00 PULL 1
    YAMAHA YS12 KHU-M1117-00 PULL 2
    YAMAHA YS12 KHU-M8596-00 PRESURE GAUGE 1 for YG
    YAMAHA YS12 KHW-M1124-00 COVER,PU MOTOR UNDER 1
    YAMAHA YS12 KHW-M1155-BRACKET,UPS 1 for UPS
    YAMAHA YS12 KHW-M1157-00 BRACKET 2,UPS 1 for UPS
    YAMAHA YS12 KHW-M1158-00 PLATE,UPS 1 for UPS
    YAMAHA YS12 KHW-M1160-00 COVER,HARNESS 1 for UPS
    YAMAHA YS12 KHW-M1385-00 SPACER (2009/1/13) MEY01OK
    YAMAHA YS12 KHW-M224A-A0 SUPPORT UNIT 2
    YAMAHA YS12 KHW-M2269-00 BRACKET 2,TAPE 1
    YAMAHA YS12 KHW-M2654-00 PLATE , DAMPER 2
    YAMAHA YS12 KHW-M2656-00 SPACER 4
    YAMAHA YS12 KHW-M8582-VALVE
    YAMAHA YS12 KHW-M8596-00 PRESSURE GAUGE 1 for YG
    YAMAHA YS12 KHW-M8597-00 BRACKET,GAUGE 1
    YAMAHA YS12 KHW-M9137-00 COLLAR,BRG. 1
    YAMAHA YS12 KHW-M9137-00 COLLAR,BRG. 1
    YAMAHA YS12 KHW-M9139-00 PLATE,BRG. 2
    YAMAHA YS12 KHW-M9139-00 PLATE,BRG. 2
    YAMAHA YS12 KHW-M9146-00 BELT(249-3GT-9) 1
    YAMAHA YS12 KHW-M9146-00 BELT(249-3GT-9) 1
    YAMAHA YS12 KHW-M9157-00 HOLDER,SENSOR 2
    YAMAHA YS12 KHW-M9167-00 BRKT.,CYL. 2
    YAMAHA YS12 KHW-M916E-00 BUSH 2
    YAMAHA YS12 KHW-M916F-00 SHAFT 2
    YAMAHA YS12 KHW-M9215-00 PULLEY:P60-3GT 2
    YAMAHA YS12 KHW-M9219-01 BRKT.,MOTOR 1
    YAMAHA YS12 KHW-M921A-00 BRKT.,TENSIONER 1
    YAMAHA YS12 KHW-M921B-00 STAY,ADJUST 1
    YAMAHA YS12 KHW-M921C-00 SHAFT 1 1
    YAMAHA YS12 KHW-M921K-00 BRKT.,SENSOR 1
    YAMAHA YS12 KHW-M9222-00 POST 1
    YAMAHA YS12 KHW-M9223-00 PULLEY:P40-3GT 1
    YAMAHA YS12 KHW-M9261-00 PLATE1, LINK 4
    YAMAHA YS12 KHW-M9264-A0 LINK A ASSY. 2
    YAMAHA YS12 KHW-M9264-B0 LINK B ASSY. 2
    YAMAHA YS12 KHW-M9265-00 SPACER 8
    YAMAHA YS12 KHW-M9269-00 BRKT.,CYL. 2
    YAMAHA YS12 KHW-M926A-00 COLLAR 4
    YAMAHA YS12 KHW-M926B-00 COLLAR, JOINT 2
    YAMAHA YS12 KHW-M926E-00 NUT 2
    YAMAHA YS12 KHW-M9272-00 STOPPER,EXIT 1
    YAMAHA YS12 KHW-M9274-A0 SPEED CONTROLLER 2
    YAMAHA YS12 KHW-M9282-00 STOPPER,SUB 2
    YAMAHA YS12 KHW-M9285-00 SPEED CONTROLLER 4
    YAMAHA YS12 KHW-M9902-00 PLATE,BASE 1
    YAMAHA YS12 KHW-M9904-00 BRACKET,SENSOR 2
    YAMAHA YS12 KHW-M9905-00 PLATE,REFLECT 2
    YAMAHA YS12 KHW-M9906-A0 VALVE ASSY. 1
    YAMAHA YS12 KHY-M1100 PLATE 1
    YAMAHA YS12 KHY-M1114-00 PLATE 14(I/O) 1
    YAMAHA YS12 KHY-M1115-00 PLATE 11
    YAMAHA YS12 KHY-M1118-00 PLATE 1
    YAMAHA YS12 KHY-M1119-00 PLATE 1 for YG12
    YAMAHA YS12 KHY-M1121-00 PLATE 1
    YAMAHA YS12 KHY-M1122-00 PLATE 1
    YAMAHA YS12 KHY-M1123-00 PLATE 21
    YAMAHA YS12 KHY-M1124-00 PLATE 21
    YAMAHA YS12 KHY-M1124-00 PLATE 22
    YAMAHA YS12 KHY-M1125-01 PLATE 21
    YAMAHA YS12 KHY-M1127-00 COVER,VALVE 1
    YAMAHA YS12 KHY-M1131-00 PLATE 1
    YAMAHA YS12 KHY-M1131-PLATE 1
    YAMAHA YS12 KHY-M1132-00 PLATE 2
    YAMAHA YS12 KHY-M1151-00 PLATE SIDE 1 1
    YAMAHA YS12 KHY-M1151-PLATE SIDE 1 1 (2008/12/15) MEY00NG
    YAMAHA YS12 KHY-M1152-00 PLATE SIDE 1
    YAMAHA YS12 KHY-M1152-PLATE SIDE 1 (2008/12/15) MEY00NG
    YAMAHA YS12 KHY-M1152-PLATE SIDE 1 for UPS
    YAMAHA YS12 KHY-M1160-00 BRACKET 3,UPS 1 for UPS
    YAMAHA YS12 KHY-M1162-00 BRACKET,FAN 1
    YAMAHA YS12 KHY-M1162-BRACKET,FAN 1 (2009/1/6) MEY010NG
    YAMAHA YS12 KHY-M1163-00 BRACKET 2,FAN 1
    YAMAHA YS12 KHY-M1164-00 COVER,FAN 1
    YAMAHA YS12 KHY-M11B0-00 AIR TAG 1 for YS
    YAMAHA YS12 KHY-M11C1-01 DUCT 1 1
    YAMAHA YS12 KHY-M11C1-01 DUCT 1 1
    YAMAHA YS12 KHY-M11C1-1DUCT 1 1
    YAMAHA YS12 KHY-M11C1-1DUCT 1 1
    YAMAHA YS12 KHY-M11C2-DUCT 1
    YAMAHA YS12 KHY-M11C2-DUCT 1
    YAMAHA YS12 KHY-M11C2-DUCT 2, 288 1
    YAMAHA YS12 KHY-M11C2-DUCT 2,71
    YAMAHA YS12 KHY-M11C3-00 BRKT.,DUCT 1
    YAMAHA YS12 KHY-M11C3-00 BRKT.,DUCT 1
    YAMAHA YS12 KHY-M11C3-00 BRKT.,DUCT 2
    YAMAHA YS12 KHY-M11C3-00 BRKT.,DUCT 2
    YAMAHA YS12 KHY-M11C4-00 BRKT.,DUCT 1
    YAMAHA YS12 KHY-M11C4-00 BRKT.,DUCT 1
    YAMAHA YS12 KHY-M11C5-00 WASHER 5
    YAMAHA YS12 KHY-M11C5-00 WASHER 5
    YAMAHA YS12 KHY-M11C5-00 WASHER 6
    YAMAHA YS12 KHY-M11C5-00 WASHER 6
    YAMAHA YS12 KHY-M11C6-01 COVER,TAPE CUTTER 1
    YAMAHA YS12 KHY-M11C6-01 COVER,TAPE CUTTER 1
    YAMAHA YS12 KHY-M11C6-A1 COVER 720,SUB ASSY 1
    YAMAHA YS12 KHY-M11C6-B1 COVER 288,SUB ASSY 1
    YAMAHA YS12 KHY-M11C7-00 SLOPE,DUCT 1
    YAMAHA YS12 KHY-M11C7-00 SLOPE,DUCT 1
    YAMAHA YS12 KHY-M11C8-00 HNS. STAY 1
    YAMAHA YS12 KHY-M11E1-A0 BASE MARK ASSY (2008/12/19) MEY007OK
    YAMAHA YS12 KHY-M11E1-SHAFT,MARK 3
    YAMAHA YS12 KHY-M11F1-00 STAY C/R,R 1
    YAMAHA YS12 KHY-M11F2-00 STAY C/R,L 1
    YAMAHA YS12 KHY-M1300 COVER 1
    YAMAHA YS12 KHY-M1301 COVER 1 Fig 1 (2008/6/4) ME600OK
    YAMAHA YS12 KHY-M1301-00 COVER 1 1
    YAMAHA YS12 KHY-M1301-00 COVER 1 1
    YAMAHA YS12 KHY-M1301-01 COVER 1 1 (2008/6/18) ME600NG
    YAMAHA YS12 KHY-M1301-01 COVER 1 1 (2008/6/18) ME600NG
    YAMAHA YS12 KHY-M1302-00 COVER 1
    YAMAHA YS12 KHY-M1302-01 COVER 1 (2008/6/18) ME600NG
    YAMAHA YS12 KHY-M1303-00 COVER 1
    YAMAHA YS12 KHY-M1303-00 COVER 1
    YAMAHA YS12 KHY-M1303-01 COVER 1 (2008/6/18) ME600NG
    YAMAHA YS12 KHY-M1303-01 COVER 1 (2008/6/18) ME600NG
    YAMAHA YS12 KHY-M1303-0COVER 1 (2008/1/29) MF1011NG
    YAMAHA YS12 KHY-M1303-0COVER 1 (2009/1/29) MF1011NG
    YAMAHA YS12 KHY-M1304-00 COVER 1
    YAMAHA YS12 KHY-M1304-00 COVER 1
    YAMAHA YS12 KHY-M1304-01 COVER 1 (2008/6/18) ME600NG
    YAMAHA YS12 KHY-M1304-01 COVER 1 (2008/6/18) ME600NG
    YAMAHA YS12 KHY-M1304-COVER 1 (2008/6/18) ME600NG
    YAMAHA YS12 KHY-M1304-COVER 1 FR Operation
    YAMAHA YS12 KHY-M1304-COVER 1 FR Operation
    YAMAHA YS12 KHY-M1304-COVER 1 FR Operation (2008/6/18) ME600NG
    YAMAHA YS12 KHY-M1306-00 COVER 6 1
    YAMAHA YS12 KHY-M1309-00 COVER 9-1 1 for YS
    YAMAHA YS12 KHY-M1309-01 COVER 9-1 1
    YAMAHA YS12 KHY-M1309-A0 COVER 9 ASSY. 1 for YS
    YAMAHA YS12 KHY-M1309-A1 COVER 9 ASSY. 1 (2008/12/2) MEX0091 OK
    YAMAHA YS12 KHY-M1309-B0 COVER 9 ASSY. 1
    YAMAHA YS12 KHY-M1309-B1 COVER 9 ASSY. 1
    YAMAHA YS12 KHY-M1309-COVER 9-1 1
    YAMAHA YS12 KHY-M1309-COVER 9-1 1 (2008/12/2) MEX0091 OK
    YAMAHA YS12 KHY-M130A-01 COVER 9-1
    YAMAHA YS12 KHY-M130A-0COVER 9-1 (2008/12/2) MEX0091 NG
    YAMAHA YS12 KHY-M130A-1COVER 9-
    YAMAHA YS12 KHY-M130A-1COVER 9-1
    YAMAHA YS12 KHY-M130A-COVER 9-1
    YAMAHA YS12 KHY-M130E-00 DOOR,COVER 1
    YAMAHA YS12 KHY-M1310-00 COVER 1
    YAMAHA YS12 KHY-M1310-01 COVER 1 Fig 1 (2008/6/4) ME600OK
    YAMAHA YS12 KHY-M1310-0COVER 1 (2009/1/6) MEY010NG
    YAMAHA YS12 KHY-M1312-00 COVER 12
    YAMAHA YS12 KHY-M1313-00 COVER 11
    YAMAHA YS12 KHY-M1313-01 COVER Fig (2008/6/4) ME600OK
    YAMAHA YS12 KHY-M1313-0COVER (2009/1/6) MEY010NG
    YAMAHA YS12 KHY-M1315-00 COVER 11
    YAMAHA YS12 KHY-M1315-01 COVER (2008/6/4) ME600OK
    YAMAHA YS12 KHY-M1315-0COVER Fig (2009/1/6) MEY010NG
    YAMAHA YS12 KHY-M131A-00 BRKT.1,COVER 12
    YAMAHA YS12 KHY-M131B-00 BRKT.2,COVER 12
    YAMAHA YS12 KHY-M1325-01 COVER 21
    YAMAHA YS12 KHY-M1325-01 COVER 21
    YAMAHA YS12 KHY-M1331-01 BRKT.31,SIDE COVER 2
    YAMAHA YS12 KHY-M1331-01 BRKT.31,SIDE COVER 2
    YAMAHA YS12 KHY-M1331-0BRKT.31,SIDE COVER (2008/6/9) ME60067 NG
    YAMAHA YS12 KHY-M1331-0BRKT.31,SIDE COVER (2008/6/9) ME60067 NG
    YAMAHA YS12 KHY-M1331-0BRKT.31,SIDE COVER (2009/1/28) MF10077 OK
    YAMAHA YS12 KHY-M1331-0BRKT.31,SIDE COVER (20091/28) MF10077 OK
    YAMAHA YS12 KHY-M1332-00 BRKT.32,CON.COVER 2
    YAMAHA YS12 KHY-M1334-00 BRKT.1,GATE COVER 2
    YAMAHA YS12 KHY-M1334-00 BRKT.1,GATE COVER 2
    YAMAHA YS12 KHY-M1334-01 BRKT.1,GATE COVER (2008/6/9) ME60067 NG
    YAMAHA YS12 KHY-M1334-BRKT.1,GATE COVER (2008/6/9) ME60067 NG
    YAMAHA YS12 KHY-M1335-00 BRKT.2,GATE COVER 2
    YAMAHA YS12 KHY-M1335-00 BRKT.2,GATE COVER 2
    YAMAHA YS12 KHY-M1335-01 BRKT.2,GATE COVER (2008/6/9) ME60067 NG
    YAMAHA YS12 KHY-M1335-01 BRKT.2,GATE COVER (2008/6/9) ME60067 NG
    YAMAHA YS12 KHY-M1336-00 BRKT.REAR LEFT 1
    YAMAHA YS12 KHY-M1336-BRKT.REAR LEFT 1 (2008/6/18) ME600NG
    YAMAHA YS12 KHY-M1337-00 BRKT. REAR RIGHT 1
    YAMAHA YS12 KHY-M1338-00 BRKT.MAIN SWITCH 1
    YAMAHA YS12 KHY-M1339-00 BRKT.FL 1
    YAMAHA YS12 KHY-M1340-00 BRKT.1,COVER 9 1
    YAMAHA YS12 KHY-M1340-01 BRKT.1,COVER 9 1 (2008/12/2) MEX0091 NG
    YAMAHA YS12 KHY-M1340-BRKT.1,COVER 9 1
    YAMAHA YS12 KHY-M1340-BRKT.1,COVER 9 1
    YAMAHA YS12 KHY-M1341-00 BRKT.2,COVER 9 1
    YAMAHA YS12 KHY-M1341-BRKT.2,COVER 9 1
    YAMAHA YS12 KHY-M1341-BRKT.2,COVER 9 1
    YAMAHA YS12 KHY-M1341-BRKT.2,COVER 9 1 (2008/12/2) MEX0091 NG
    YAMAHA YS12 KHY-M1342-00 BRKT.3,COVER 9 2
    YAMAHA YS12 KHY-M1343-00 BRKT.COVER 9 2
    YAMAHA YS12 KHY-M1343-BRKT.COVER 9 (2008/12/2) MEX0091 NG
    YAMAHA YS12 KHY-M1356-00 PLATE 1,JOINT 1
    YAMAHA YS12 KHY-M1356-00 PLATE 1,JOINT 1
    YAMAHA YS12 KHY-M1357-00 PLATE 2,JOINT 1
    YAMAHA YS12 KHY-M1357-00 PLATE 2,JOINT 1
    YAMAHA YS12 KHY-M1358-00 PLATE 3,JOINT 1
    YAMAHA YS12 KHY-M1358-00 PLATE 3,JOINT 1
    YAMAHA YS12 KHY-M1359-00 PLATE 4,JOINT 1
    YAMAHA YS12 KHY-M1359-00 PLATE 4,JOINT 1
    YAMAHA YS12 KHY-M1371-00 COVER 71,CON. 4
    YAMAHA YS12 KHY-M1372-00 COVER 72,CON. 2
    YAMAHA YS12 KHY-M1372-01 COVER 72,CON. (2008/12/26) MEY01OK
    YAMAHA YS12 KHY-M1373-00 COVER 73,CON. 4
    YAMAHA YS12 KHY-M1376-00 COVER 76,CON. 2
    YAMAHA YS12 KHY-M1377-01 COVER 77,CON. for YS
    YAMAHA YS12 KHY-M1378-00 PLATE 78,CON. 2
    YAMAHA YS12 KHY-M1380-00 F.LCD STAY ASSY. 1
    YAMAHA YS12 KHY-M1390-00 R.LCD STAY ASSY. 1
    YAMAHA YS12 KHY-M13A5-00 COVER A1
    YAMAHA YS12 KHY-M13A5-01 COVER A1 (2008/6/18) ME600NG
    YAMAHA YS12 KHY-M13A5-0COVER A1 Front S.T.D (2009/1/28) MF10077 NG
    YAMAHA YS12 KHY-M13A5-COVER A1 Rear S.T.D (2009/1/28) MF10077
    YAMAHA YS12 KHY-M13A6-00 COVER A6 1
    YAMAHA YS12 KHY-M13A6-01 COVER A6 1 (2008/6/18) ME600NG
    YAMAHA YS12 KHY-M13A6-0COVER A6 1 Front S.T.D (2009/1/28) MF10077 NG
    YAMAHA YS12 KHY-M13A6-COVER A6
    YAMAHA YS12 KHY-M13A7-01 COVER A7 4
    YAMAHA YS12 KHY-M13A7-COVER A7 (2009/1/28) MF10077 NG
    YAMAHA YS12 KHY-M13B1-B0 BRKT. KEYBOARD ASSY. 1
    YAMAHA YS12 KHY-M13D6-00 SEAL 1 (YS12) 1
    YAMAHA YS12 KHY-M13D6-00 SEAL 1 (YS12) 1 for YS
    YAMAHA YS12 KHY-M13F1-00 CE COVER F1 for YS
    YAMAHA YS12 KHY-M13F1-01 CE COVER F1 for YS (2008/6/3) ME5023OK
    YAMAHA YS12 KHY-M13F2-00 CE COVER Ffor YS
    YAMAHA YS12 KHY-M13F2-01 CE COVER Ffor YS (2008/6/3) ME5023OK
    YAMAHA YS12 KHY-M13F3-00 CE COVER F2
    YAMAHA YS12 KHY-M13F4-00 CE COVER F2
    YAMAHA YS12 KHY-M13F5-00 CE COVER F2
    YAMAHA YS12 KHY-M13M1-00 PLATE M1 1
    YAMAHA YS12 KHY-M13M1-00 PLATE M1 1
    YAMAHA YS12 KHY-M13M2-00 PLATE M1
    YAMAHA YS12 KHY-M13M2-00 PLATE M1
    YAMAHA YS12 KHY-M13M3-00 PLATE,KEYBOARD 1 FR Operation
    YAMAHA YS12 KHY-M13M3-00 PLATE,KEYBOARD 1 FR Operation
    YAMAHA YS12 KHY-M2200 FRAME R, X AXIS 1
    YAMAHA YS12 KHY-M220A-00 TAPE ,X DUCT 1
    YAMAHA YS12 KHY-M220B-00 TAPE 2,X DUCT 1
    YAMAHA YS12 KHY-M220C-00 TAPE 3,X DUCT 1
    YAMAHA YS12 KHY-M220D-00 TAPE, X-AXIS 2
    YAMAHA YS12 KHY-M2213-S0 PLATE X AXIS SET 1
    YAMAHA YS12 KHY-M221A-A0 COVER,DUCT ASSY. 1 (2008/12/7) MEY0066 OK
    YAMAHA YS12 KHY-M2236-00 STAY,DUCT 1
    YAMAHA YS12 KHY-M2237-00 BRACKET,HEAD SERVO 1
    YAMAHA YS12 KHY-M2238-00 BRACKET 2
    YAMAHA YS12 KHY-M2238-01 BRACKET,L 1 (2008/12/3) MEX013OK
    YAMAHA YS12 KHY-M2239-00 BRACKET,R
    YAMAHA YS12 KHY-M223A-00 FRAME,HEAD SERVO 1
    YAMAHA YS12 KHY-M223B-00 STAY,1 1
    YAMAHA YS12 KHY-M223D-01 PLATE,FAN MOTOR 1
    YAMAHA YS12 KHY-M223F-00 STAY,R HNS. 1
    YAMAHA YS12 KHY-M223G-00 STAY,L HNS. 1
    YAMAHA YS12 KHY-M223H-00 STAY,R HNS. 1
    YAMAHA YS12 KHY-M223R-00 STAY,HNS. 3
    YAMAHA YS12 KHY-M223S-00 BRACKET 1 1
    YAMAHA YS12 KHY-M223T-00 BRACKET 1
    YAMAHA YS12 KHY-M223V-00 COVER,PCB 1
    YAMAHA YS12 KHY-M2240-00 SLEEVE,BRG. 1
    YAMAHA YS12 KHY-M2242-00 HOLDER,BRG. 1
    YAMAHA YS12 KHY-M224H-00 DAMPER 2
    YAMAHA YS12 KHY-M2251-00 BRACKET,CONNECTOR 1
    YAMAHA YS12 KHY-M2252-01 STOPPER 1 for shipment
    YAMAHA YS12 KHY-M2252-0STOPPER 1 (2009/2/12) MF200OK
    YAMAHA YS12 KHY-M2265-00 JOINT 1
    YAMAHA YS12 KHY-M2266-00 PLATE,NUT 1
    YAMAHA YS12 KHY-M2267-00 GUIDE,X AXIS 1
    YAMAHA YS12 KHY-M2268-00 BRACKET 1,TAPE 1 (2008/12/7) MEY0066 OK
    YAMAHA YS12 KHY-M2269-00 BRACKET 2,TAPE 1 (2008/12/7) MEY0066 OK
    YAMAHA YS12 KHY-M226A-00 COVER,CABLE 1
    YAMAHA YS12 KHY-M226B-00 COVER BACK,X AXIS 1
    YAMAHA YS12 KHY-M226B-01 COVER BACK,X AXIS 1 (2009/1/27) MF1008NG
    YAMAHA YS12 KHY-M2271-00 BALL SCREW 1
    YAMAHA YS12 KHY-M2276-S0 X-AXIS GUIDE SET 1
    YAMAHA YS12 KHY-M227G-00 COVER,B.S. 1
    YAMAHA YS12 KHY-M2282-00 DOG.ORIGIN 1
    YAMAHA YS12 KHY-M2283-00 DOG,SECOND LIMIT 2
    YAMAHA YS12 KHY-M2284-00 BRACKET,SENSOR 1
    YAMAHA YS12 KHY-M22C5-00 COVER UNDER,X AXIS 1
    YAMAHA YS12 KHY-M260A-00 TAPE, Y AXIS 1
    YAMAHA YS12 KHY-M260B-00 TAPE,Y DUCT 1
    YAMAHA YS12 KHY-M260C-00 TAPE 2, Y DUCT 1
    YAMAHA YS12 KHY-M260D-00 TAPE 3, Y DUCT 1
    YAMAHA YS12 KHY-M2648-00 DAMPER 2
    YAMAHA YS12 KHY-M264A-00 HOLDER SET,Y AXIS 2
    YAMAHA YS12 KHY-M264L-00 SPACER,BRG.SET 2
    YAMAHA YS12 KHY-M2655-00 BRKT. COVER Y AXIS 2
    YAMAHA YS12 KHY-M2657-00 BRACKET 1,HARNESS 1
    YAMAHA YS12 KHY-M2658-00 PLATE,FIX Y AXIS 1
    YAMAHA YS12 KHY-M2658-01 PLATE,FIX Y AXIS
    YAMAHA YS12 KHY-M2666-00 HOLDER,NUT Y AXIS 2
    YAMAHA YS12 KHY-M2669-00 BRACKET,HARNESS 2
    YAMAHA YS12 KHY-M266A-00 PLATE,PIPE R 1
    YAMAHA YS12 KHY-M266B-00 PLATE,PIPE L 1
    YAMAHA YS12 KHY-M266C-00 BLOCK,JOINT 2
    YAMAHA YS12 KHY-M266D-00 JOINT 2
    YAMAHA YS12 KHY-M266E-00 JOINT 2
    YAMAHA YS12 KHY-M2671-00 BALL SCREW 2
    YAMAHA YS12 KHY-M2676-S0 GUIDE SET,Y AXIS 1
    YAMAHA YS12 KHY-M2678-00 GUIDE,CABLE Y AXIS 1
    YAMAHA YS12 KHY-M2682-00 DOG,ORIGIN 1
    YAMAHA YS12 KHY-M2683-00 DOG,SECOND LIMIT 2
    YAMAHA YS12 KHY-M2691-00 BRACKET,SENSOR 1
    YAMAHA YS12 KHY-M2694-01 BRACKET 1,GUIDE 1
    YAMAHA YS12 KHY-M2695-00 BRACKET GUIDE,Y AXIS 1
    YAMAHA YS12 KHY-M2698-01 PLATE 1,CLAMP 1
    YAMAHA YS12 KHY-M26C1-00 COVER TOP,BALL SCREW 1
    YAMAHA YS12 KHY-M26C2-00 COVER1,BALL SCREW H=31mm
    YAMAHA YS12 KHY-M26C2-01 COVER1,BALL SCREW H=35mm (2008/11/19) MEX00NG
    YAMAHA YS12 KHY-M26C3-00 COVER2,BALL SCREW 1
    YAMAHA YS12 KHY-M26C4-00 COVER3,BALL SCREW 1
    YAMAHA YS12 KHY-M26C5-00 HEX. POST 6
    YAMAHA YS12 KHY-M26C6-00 BRKT. 2R,COVER Y 1
    YAMAHA YS12 KHY-M26C7-00 BRKT. 2L,COVER Y 1
    YAMAHA YS12 KHY-M26C8-00 COVER TOP L,BS 1
    YAMAHA YS12 KHY-M26F1-00 FRAME 1 1
    YAMAHA YS12 KHY-M26F1-01 FRAME 1 1 (2008/12/12) MEY00NG
    YAMAHA YS12 KHY-M26F2-00 FRAME 1
    YAMAHA YS12 KHY-M26F2-01 FRAME 1 (2008/12/12) MEY00NG
    YAMAHA YS12 KHY-M26F4-01 DUCT,HARNESS 1
    YAMAHA YS12 KHY-M3400 MANIFOLD 1
    YAMAHA YS12 KHY-M3400 MANIFOLD 1
    YAMAHA YS12 KHY-M3401-01 PLATE,FEEDER 60 1
    YAMAHA YS12 KHY-M3405-00 STAND 1 1
    YAMAHA YS12 KHY-M3406-00 STAND 1
    YAMAHA YS12 KHY-M340C-01 PLATE,FRONT 2
    YAMAHA YS12 KHY-M340F-00 BRACKET,BOARD 2
    YAMAHA YS12 KHY-M340G-00 SHAFT GUIDE 2
    YAMAHA YS12 KHY-M340H-01 PLATE,INDICATOR 1
    YAMAHA YS12 KHY-M340J-00 PLATE,CONNECTOR 1
    YAMAHA YS12 KHY-M340K-01 BRACKET,MANIFOLD 1
    YAMAHA YS12 KHY-M340L-01 COVER,PLATE 1
    YAMAHA YS12 KHY-M340N-01 COVER,BOARD 2
    YAMAHA YS12 KHY-M340U-00 PLATE,COVER 1 1
    YAMAHA YS12 KHY-M340V-00 PLATE,COVER 1
    YAMAHA YS12 KHY-M342T-00 BRKT.,SUPPORT 1
    YAMAHA YS12 KHY-M3430-LABEL,FEEDER 60-12P 1
    YAMAHA YS12 KHY-M3430-LABEL,FEEDER 60-12P 1 101-160
    YAMAHA YS12 KHY-M3430-LABEL,FEEDER 60-12P 1 1-60
    YAMAHA YS12 KHY-M349J-00 LABEL,FEEDER POSI. 1 1-30
    YAMAHA YS12 KHY-M349J-LABEL,FEEDER POSI. 1 101-130
    YAMAHA YS12 KHY-M349J-LABEL,FEEDER POSI. 1 131-160
    YAMAHA YS12 KHY-M349J-LABEL,FEEDER POSI. 1 31-60
    YAMAHA YS12 KHY-M349J-LABEL,INDICATOR 1 (2008/12/27) MEY01OK
    YAMAHA YS12 KHY-M34J1-00 BLOCK,FEEDER POSI. 2
    YAMAHA YS12 KHY-M371R-00 RAIL GUIDE 12P 12
    YAMAHA YS12 KHY-M371R-00 RAIL GUIDE 12P 5
    YAMAHA YS12 KHY-M372M-00 SCREW, STAD 2
    YAMAHA YS12 KHY-M372M-00 SCREW, STAD 2
    YAMAHA YS12 KHY-M372M-00 SCREW,STAD 120
    YAMAHA YS12 KHY-M372P-00 SUPPORT,LEVER 60
    YAMAHA YS12 KHY-M372R-00 GUIDE,FEEDER UNDER 5
    YAMAHA YS12 KHY-M372S-01 SPRING,SUPPORT 60
    YAMAHA YS12 KHY-M372T-00 BRKT.,SUPPORT 7
    YAMAHA YS12 KHY-M373C-CHAIN ASSY 1
    YAMAHA YS12 KHY-M374C-00 CASTER 2
    YAMAHA YS12 KHY-M374C-00 CASTER 4
    YAMAHA YS12 KHY-M3791-00 COVER,HNS for FES(24)
    YAMAHA YS12 KHY-M3792-00 COVER,HNS for FES(24)
    YAMAHA YS12 KHY-M379K-00 LABEL, LED POSI. 1
    YAMAHA YS12 KHY-M379K-00 LABEL,LED POSI. 2
    YAMAHA YS12 KHY-M379K-01 LABEL,LED POSI. (2008/12/27) MEY01OK
    YAMAHA YS12 KHY-M379L-00 LABEL,LED 2
    YAMAHA YS12 KHY-M37E1-00 LIGHT GUIDE 4
    YAMAHA YS12 KHY-M37E1-LIGHT GUIDE,L 2
    YAMAHA YS12 KHY-M37E1-LIGHT GUIDE,R 2
    YAMAHA YS12 KHY-M3901-00 BRACKET SENSOR 4
    YAMAHA YS12 KHY-M3910-00 BRACKET SENSOR 1 4
    YAMAHA YS12 KHY-M3951-00 PLATE SENSOR 2
    YAMAHA YS12 KHY-M3951-00 PLATE SENSOR 4
    YAMAHA YS12 KHY-M3952-00 PLATE SENSOR 2
    YAMAHA YS12 KHY-M3952-00 PLATE SENSOR 2
    YAMAHA YS12 KHY-M3953-00 BRACKET SENSOR 2
    YAMAHA YS12 KHY-M3R01-00 SIDE PLATE,R 1
    YAMAHA YS12 KHY-M3R02-00 SIDE PLATE,L 1
    YAMAHA YS12 KHY-M3R10-01 REEL PUT ASSY 30
    YAMAHA YS12 KHY-M3R10-0REEL PUT 1(2008/12/27) MEY01OK
    YAMAHA YS12 KHY-M3R14-00 COLLAR 4
    YAMAHA YS12 KHY-M3R15-00 ROLLER 98
    YAMAHA YS12 KHY-M3R16-00 PARTITION 15
    YAMAHA YS12 KHY-M3R22-00 GUIDE,PARTITION 7
    YAMAHA YS12 KHY-M3R23-00 COLLAR,PARTITION 29
    YAMAHA YS12 KHY-M3S00-00 REEL HOLDER 60 ASSY
    YAMAHA YS12 KHY-M3S06-0STOPPER PLATE 1
    YAMAHA YS12 KHY-M3S07-01 TRIM 2
    YAMAHA YS12 KHY-M3S08-00 UNDER COVER 1
    YAMAHA YS12 KHY-M3S09-00 SHAFT,ROLLER 4
    YAMAHA YS12 KHY-M3S0A-00 STAY,SHAFT
    YAMAHA YS12 KHY-M3S14-WASHER 29
    YAMAHA YS12 KHY-M3S15-00 ROLLER 2
    YAMAHA YS12 KHY-M3S20-00 RH. FRAME ASSY 1 (2008/12/26) MEY0107
    YAMAHA YS12 KHY-M3S20-S1 RH FRAME SUB ASSY 1 (2008/12/26) MEY0107
    YAMAHA YS12 KHY-M3S21-00 FRAME,REEL HOL. 1 for YS12
    YAMAHA YS12 KHY-M3S22-00 GUIDE 2,PARTITION 1
    YAMAHA YS12 KHY-M3S23-00 COLLAR 2,PARTITION 1
    YAMAHA YS12 KHY-M3T01 CYL. STAY 1
    YAMAHA YS12 KHY-M3T01-0BASE PLATE 1,288 1
    YAMAHA YS12 KHY-M3T01-1BASE PLATE 1,71
    YAMAHA YS12 KHY-M3T02-00 BASE PLATE 2,288 1
    YAMAHA YS12 KHY-M3T02-BASE PLATE 2,71
    YAMAHA YS12 KHY-M3T05-00 CUTTER UPPER,288 1
    YAMAHA YS12 KHY-M3T05-CUTTER UPPER L,71
    YAMAHA YS12 KHY-M3T05-CUTTER UPPER R,71
    YAMAHA YS12 KHY-M3T06-0BASE PLATE 3,288 1
    YAMAHA YS12 KHY-M3T06-1BASE PLATE 3,71
    YAMAHA YS12 KHY-M3T07-A0 CUTTER LOWER,288 1
    YAMAHA YS12 KHY-M3T07-B0 CUTTER LOWER,71
    YAMAHA YS12 KHY-M3T07-B1 CUTTER LOWER,71 (2008/7/22) ME7011OK
    YAMAHA YS12 KHY-M3T08-01 BAR,L 1
    YAMAHA YS12 KHY-M3T08-01 BAR,L 1
    YAMAHA YS12 KHY-M3T08-BAR,R 1
    YAMAHA YS12 KHY-M3T08-BAR,R 1
    YAMAHA YS12 KHY-M3T09-0PLATE 4,281
    YAMAHA YS12 KHY-M3T09-PLATE 4,71
    YAMAHA YS12 KHY-M3T0A-01 SIDE BLOCK,L 1
    YAMAHA YS12 KHY-M3T0A-01 SIDE BLOCK,L 1
    YAMAHA YS12 KHY-M3T0A-SIDE BLOCK.R 1
    YAMAHA YS12 KHY-M3T0A-SIDE BLOCK.R 1
    YAMAHA YS12 KHY-M3T0B-0FRONT STAY 1
    YAMAHA YS12 KHY-M3T0B-FRONT STAY 2
    YAMAHA YS12 KHY-M3T0C-00 CUTTER VALVE 1
    YAMAHA YS12 KHY-M3T0C-00 CUTTER VALVE 1
    YAMAHA YS12 KHY-M3T0E-UPPER COVER 1,281
    YAMAHA YS12 KHY-M3T0E-UPPER COVER 1,288 1
    YAMAHA YS12 KHY-M3T0E-UPPER COVER 1,71
    YAMAHA YS12 KHY-M3T0E-UPPER COVER 1,71
    YAMAHA YS12 KHY-M3T0H-00 CYL. COVER,L 1
    YAMAHA YS12 KHY-M3T0H-CYL. COVER,L 1
    YAMAHA YS12 KHY-M3T0H-CYL. COVER,R 1
    YAMAHA YS12 KHY-M3T0H-CYL. COVER,R 1
    YAMAHA YS12 KHY-M3T0L-00 CYL. COLLAR 1
    YAMAHA YS12 KHY-M3T0M-00 STAY,COVER M 1
    YAMAHA YS12 KHY-M3T0M-00 STAY,COVER M 1
    YAMAHA YS12 KHY-M3T0N-00 COVER M 1
    YAMAHA YS12 KHY-M3T0N-00 COVER M 1
    YAMAHA YS12 KHY-M3T0P-00 CYL. COVER 1 1
    YAMAHA YS12 KHY-M3T0P-00 CYL. COVER 1 1
    YAMAHA YS12 KHY-M3T0R-00 STAY L 1
    YAMAHA YS12 KHY-M3T0R-00 STAY L 1
    YAMAHA YS12 KHY-M3T0R-STAY R 1
    YAMAHA YS12 KHY-M3T0R-STAY R 1
    YAMAHA YS12 KHY-M3T0S-01 UPPER COVER 2,288 1
    YAMAHA YS12 KHY-M3T0S-01 UPPER COVER 2,288 1
    YAMAHA YS12 KHY-M3T0S-UPPER COVER 2,71
    YAMAHA YS12 KHY-M3T0S-UPPER COVER 2,71
    YAMAHA YS12 KHY-M3T0U-00 SENSOR STAY 1
    YAMAHA YS12 KHY-M3T0U-00 SENSOR STAY 1
    YAMAHA YS12 KHY-M3T0V-00 DOG.,SENSOR 1
    YAMAHA YS12 KHY-M3T0V-00 DOG.,SENSOR 1
    YAMAHA YS12 KHY-M3T0X-00 STAY L 1
    YAMAHA YS12 KHY-M3T0X-00 STAY L 1
    YAMAHA YS12 KHY-M3T0X-STAY R 1
    YAMAHA YS12 KHY-M3T0X-STAY R 1
    YAMAHA YS12 KHY-M3T10-00 TAPE CUTTER CYL. 1
    YAMAHA YS12 KHY-M3T10-00 TAPE CUTTER CYL. 1
    YAMAHA YS12 KHY-M3T12-01 CYL.BLOCK 1
    YAMAHA YS12 KHY-M3T12-01 CYL.BLOCK 1
    YAMAHA YS12 KHY-M3T13-00 CYL. COLLAR 1 1
    YAMAHA YS12 KHY-M3T13-CYL. COLLAR 1
    YAMAHA YS12 KHY-M3T13-CYL. COLLAR 1 1
    YAMAHA YS12 KHY-M3T14-00 CYL. COLLAR 1
    YAMAHA YS12 KHY-M3T14-00 CYL. COLLAR 1
    YAMAHA YS12 KHY-M3T16-00 BACK STAY 1
    YAMAHA YS12 KHY-M3T16-00 BACK STAY 2
    YAMAHA YS12 KHY-M3T18-00 COVER L,288 1
    YAMAHA YS12 KHY-M3T18-COVER L,71
    YAMAHA YS12 KHY-M3T18-COVER R,288 1
    YAMAHA YS12 KHY-M3T18-COVER R,71
    YAMAHA YS12 KHY-M3T19-00 SIDE COVER 2
    YAMAHA YS12 KHY-M3T19-00 SIDE COVER 2
    YAMAHA YS12 KHY-M3T22-00 SHOCK ABSORBERS 2
    YAMAHA YS12 KHY-M3T22-00 SHOCK ABSORBERS 2
    YAMAHA YS12 KHY-M3T23-00 DAMPER STAY 2
    YAMAHA YS12 KHY-M3T23-00 DAMPER STAY 2
    YAMAHA YS12 KHY-M3T24-00 DAMPER STOPPER 1
    YAMAHA YS12 KHY-M3T24-00 DAMPER STOPPER 1
    YAMAHA YS12 KHY-M3T25-01 VALVE COVER 1
    YAMAHA YS12 KHY-M3T26-00 CUTTER COVER,288 1
    YAMAHA YS12 KHY-M3T26-CUTTER COVER,71
    YAMAHA YS12 KHY-M3T27-00 FRONT STAY 1 2
    YAMAHA YS12 KHY-M3T28-00 FRONT STAY 3
    YAMAHA YS12 KHY-M3T29-00 FRONT STAY 1
    YAMAHA YS12 KHY-M3T30-00 CYL. STAY 1
    YAMAHA YS12 KHY-M3T31-00 CYL. STAY 1
    YAMAHA YS12 KHY-M3T32-00 CYL. STAY 1
    YAMAHA YS12 KHY-M3T33-00 BOLT,HEX.S.H. 1
    YAMAHA YS12 KHY-M3T40-00 STAY HARNSS 1
    YAMAHA YS12 KHY-M3TCYL. STAY 1 1
    YAMAHA YS12 KHY-M4476-1FDR.CTRL.BOARD ASSY 2
    YAMAHA YS12 KHY-M4476-FDR.CTRL.BOARD ASSY without pnp Changer (2008/12/27) MEY0101 NG
    YAMAHA YS12 KHY-M4570-01 I/O HEAD BOARD ASSY 1
    YAMAHA YS12 KHY-M4570-I/O HEAD BOARD ASSY 1 (2008/10/30) ME00097 NG
    YAMAHA YS12 KHY-M4592-01 VAC SENSOR BRD ASSY 1
    YAMAHA YS12 KHY-M45BA-00 ANC CTRL BOARD ASSY 1
    YAMAHA YS12 KHY-M45BA-01 ANC CTRL BOARD ASSY 1 (2009/1/9) MF1000OK
    YAMAHA YS12 KHY-M4899-00 LIGHT 1 ASSY (L=414) 1 18R.Y.G
    YAMAHA YS12 KHY-M4899-60 LIGHT 1 ASSY (L=414) 1 18W.B.G
    YAMAHA YS12 KHY-M4899-70 LIGHT 1 ASSY (L=470) 1 1980 W.B.G
    YAMAHA YS12 KHY-M4899-80 LIGHT 1 ASSY (L=570) 1 2000 W.B.G
    YAMAHA YS12 KHY-M4899-90 LIGHT 1 ASSY (L=664) 1 2100 W.B.G
    YAMAHA YS12 KHY-M4899-A0 LIGHT 1 ASSY (L=770) 1 2200 W.B.G
    YAMAHA YS12 KHY-M4899-B0 LIGHT 1 ASSY (L=864) 1 2300 W.B.G
    YAMAHA YS12 KHY-M4899-LIGHT 1 ASSY (L=470) 1 1980 R.Y.G
    YAMAHA YS12 KHY-M4899-LIGHT 1 ASSY (L=570) 1 2000 R.Y.G
    YAMAHA YS12 KHY-M4899-LIGHT 1 ASSY (L=664) 1 2100 R.Y.G
    YAMAHA YS12 KHY-M4899-LIGHT 1 ASSY (L=770) 1 2200 R.Y.G
    YAMAHA YS12 KHY-M4899-LIGHT 1 ASSY (L=864) 1 2300 R.Y.G
    YAMAHA YS12 KHY-M5802-01 Z SERVO UNIT ASSY 5
    YAMAHA YS12 KHY-M5802-0Z SERVO UNIT ASSY (2008/10/9) ME901OK
    YAMAHA YS12 KHY-M5802-1R SERVO UNIT ASSY 1 (2008/10/9) ME901OK
    YAMAHA YS12 KHY-M5802-R SERVO UNIT ASSY 1
    YAMAHA YS12 KHY-M6187-00 FAN MOTOR ASSY 4
    YAMAHA YS12 KHY-M6513-00 CIRCUIT PROTECTOR,1 1
    YAMAHA YS12 KHY-M6513-01 CIRCUIT PROTECTOR,3P 1 (2008/6/19) ME6016NG
    YAMAHA YS12 KHY-M652A-00 SENSOR,Y ORG ASSY 1
    YAMAHA YS12 KHY-M652E-00 SENSOR,PUORG ASSY 1
    YAMAHA YS12 KHY-M652F-00 SENSOR,Y OT ASSY 1
    YAMAHA YS12 KHY-M652G-00 CYLINDER,ANC ASSY 1
    YAMAHA YS12 KHY-M652G-CYLINDER AMC ASSY 1 (2008/10/01) H012224
    YAMAHA YS12 KHY-M652H-01 SENSOR,W1ORG ASSY 1
    YAMAHA YS12 KHY-M652H-01 SENSOR,W1ORG ASSY 1
    YAMAHA YS12 KHY-M652J-00 SENSOR,ENT ASSY 1
    YAMAHA YS12 KHY-M652K-00 SENSOR,WAIT ASSY 1
    YAMAHA YS12 KHY-M652L-00 SENSOR,POS.1 ASSY 1
    YAMAHA YS12 KHY-M652M-00 SENSOR,EXIT ASSY 1
    YAMAHA YS12 KHY-M652R-00 SENSOR,BLOW ST ASSY 1
    YAMAHA YS12 KHY-M652U-00 SENSOR,F1 CUT CL ASSY 1 Front
    YAMAHA YS12 KHY-M652U-00 SENSOR,F1CUT CL.ASSY 1 Front Left
    YAMAHA YS12 KHY-M652U-SENSOR,F2CUT CL.ASSY 1 Front Right
    YAMAHA YS12 KHY-M652U-SENSOR,R1 CUT CL ASSY 1 Rear
    YAMAHA YS12 KHY-M652U-SENSOR,R1CUT CL.ASSY 1 Rear Left
    YAMAHA YS12 KHY-M652U-SENSOR,R2CUT CL.ASSY 1 Rear Right
    YAMAHA YS12 KHY-M652W-00 SENSOR, XORG ASSY 1
    YAMAHA YS12 KHY-M652X-00 SENSOR, XOT ASSY 1
    YAMAHA YS12 KHY-M652Y-00 SENSOR,FEE.FLT.ASSY
    YAMAHA YS12 KHY-M652Y-00 SENSOR,FEE.FLT.ASSY 2
    YAMAHA YS12 KHY-M652Y-SENSOR,FES1 FLT.ASSY
    YAMAHA YS12 KHY-M6561-A0 POWER SUPPLY 1 ASSY 1 for YS
    YAMAHA YS12 KHY-M6561-B0 POWER SUPPLY 1 ASSY 1
    YAMAHA YS12 KHY-M66JA-0HNS,SCAN FLEX 1
    YAMAHA YS12 KHY-M66JA-0HNS,SCAN FLEX 1 (2008/10/2) ME8018OK
    YAMAHA YS12 KHY-M66K3-00 HNS,FID1 CAMERA 1
    YAMAHA YS12 KHY-M66K3-HNS,FIDCAMERA 1
    YAMAHA YS12 KHY-M66RK-00 HNS, FDR. ST. 1
    YAMAHA YS12 KHY-M66TE-00 HNS, F. CTRL-FDR. 1
    YAMAHA YS12 KHY-M66TE-00 HNS, F. CTRL-FDR. 1
    YAMAHA YS12 KHY-M66TE-00 HNS,F.CTRL - FDR. 60
    YAMAHA YS12 KHY-M7100 HOLDER,BEARING 10
    YAMAHA YS12 KHY-M7101-00 HOUSING,HEAD 1
    YAMAHA YS12 KHY-M7102-00 PLATE,R MOTOR 1
    YAMAHA YS12 KHY-M7103-00 PLATE,HEAD 1
    YAMAHA YS12 KHY-M7105-00 HOLDER,NOZZLE 10
    YAMAHA YS12 KHY-M7106-00 BALL SPLINE 1 (2009/1/14) MF100OK
    YAMAHA YS12 KHY-M7106-00 BALL SPLINE 1 5
    YAMAHA YS12 KHY-M7106-A0 HEAD SHAFT 1 ASSY. 5
    YAMAHA YS12 KHY-M7106-B0 HEAD SHAFT 1B ASSY. (2009/1/14) MF100OK
    YAMAHA YS12 KHY-M7107-00 BALL SPLINE 5
    YAMAHA YS12 KHY-M7107-A0 HEAD SHAFT ASSY. 5
    YAMAHA YS12 KHY-M7108-00 COLLAR,BRG. 10
    YAMAHA YS12 KHY-M7112-00 PLATE 1,BRG. 10
    YAMAHA YS12 KHY-M7113-00 PLATE 2,BRG. 1
    YAMAHA YS12 KHY-M7114-00 PLATE 3,BRG. 8
    YAMAHA YS12 KHY-M7115-00 BRACKET,JOINT 10
    YAMAHA YS12 KHY-M7116-00 SPRING,RETURN 10
    YAMAHA YS12 KHY-M7117-00 STOPPER 1
    YAMAHA YS12 KHY-M7118-00 PLATE,STOPPER 1
    YAMAHA YS12 KHY-M711A-00 PIN,POST 10
    YAMAHA YS12 KHY-M711B-00 PLATE 4,BRG. 2
    YAMAHA YS12 KHY-M7121-00 PULLEY,SHAFT 10
    YAMAHA YS12 KHY-M7122-00 NUT,SHAFT 10
    YAMAHA YS12 KHY-M7123-00 COLLAR,SHAFT 10
    YAMAHA YS12 KHY-M7125-00 BRACKET,STOPPER 2
    YAMAHA YS12 KHY-M7126-00 SHAFT 2,TENSION 2
    YAMAHA YS12 KHY-M7127-00 BLOCK 1,ADJUST 1
    YAMAHA YS12 KHY-M7128-00 BLOCK 2,ADJUST 1
    YAMAHA YS12 KHY-M7129-00 BLOCK 3,ADJUST 2
    YAMAHA YS12 KHY-M7131-00 BELT 1 2
    YAMAHA YS12 KHY-M7132-00 BELT 2
    YAMAHA YS12 KHY-M7141-00 STAY,HANDLE 1
    YAMAHA YS12 KHY-M7151-00 EJECTOR,RESIN 1
    YAMAHA YS12 KHY-M7151-01 EJECTOR,RESIN 1 (2008/12/26) MEY0069 OK
    YAMAHA YS12 KHY-M7152-00 EJECTER 1
    YAMAHA YS12 KHY-M7152-01 EJECTER 1 (2008/12/26) MEY0069 OK
    YAMAHA YS12 KHY-M7153-00 VALVE 1
    YAMAHA YS12 KHY-M7154-00 BIT 1
    YAMAHA YS12 KHY-M7154-01 BIT 1 (2008/12/26) MEY0069 NG
    YAMAHA YS12 KHY-M7155-00 FILTER CAP 1
    YAMAHA YS12 KHY-M7156-00 BIT CAP 1
    YAMAHA YS12 KHY-M7156-01 BIT CAP 1 (2008/12/26) MEY0069 OK
    YAMAHA YS12 KHY-M71B0-L0 VISION ATTACHMENT L 1
    YAMAHA YS12 KHY-M71B0-R0 VISION ATTACHMENT R 1
    YAMAHA YS12 KHY-M71B1-00 HOLDER,CAMERA 2
    YAMAHA YS12 KHY-M71B2-00 SATY,FID.LIGHT 2
    YAMAHA YS12 KHY-M71C1-00 BRACKET,RIGHT 1
    YAMAHA YS12 KHY-M71C2-00 BRACKET,LEFT 1
    YAMAHA YS12 KHY-M71C3-00 STAY,EJECTOR 1
    YAMAHA YS12 KHY-M71C5-00 BRACKET,CABLE 1
    YAMAHA YS12 KHY-M71C6-00 COVER,CAMERA R 1
    YAMAHA YS12 KHY-M71C7-00 STAY,LEFT 1
    YAMAHA YS12 KHY-M71C8-00 COVER,CAMERA L 1
    YAMAHA YS12 KHY-M71CA-00 COVER,VAC SENSOR 1
    YAMAHA YS12 KHY-M71CB-00 COVER,BASE 1
    YAMAHA YS12 KHY-M71G1-00 SIDE PLATE,R 1
    YAMAHA YS12 KHY-M71G2-00 SIDE PLATE,L 1
    YAMAHA YS12 KHY-M71G3-00 SHAFT 1 2
    YAMAHA YS12 KHY-M71G5-A0 Z UNIT ASSY. 5
    YAMAHA YS12 KHY-M71G5-AZ UNIT ASSY. 5
    YAMAHA YS12 KHY-M71G6-00 PLATE,HARNESS 1
    YAMAHA YS12 KHY-M71H3-00 TAPE,Z-UNIT 1
    YAMAHA YS12 KHY-M7200 LENS FID. 2
    YAMAHA YS12 KHY-M7300-00 MULTI CAMERA ASSY 1
    YAMAHA YS12 KHY-M7300-01 MULTI CAMERA ASSY 1 (2009/1/6) H01248OK
    YAMAHA YS12 KHY-M73C0-00 C+L W50-H272-NON 1
    YAMAHA YS12 KHY-M73C0-01 C+L W50-H272-NON 1 (2009/1/6) H01248OK
    YAMAHA YS12 KHY-M7500-00 MULTI LIGHT ASSY 1
    YAMAHA YS12 KHY-M7500-01 MULTI LIGHT ASSY
    YAMAHA YS12 KHY-M7554-0OF.LIGHT BRD.ASSY. 1
    YAMAHA YS12 KHY-M7700 BODY,NOZZLE 31
    YAMAHA YS12 KHY-M7710-A0 NOZZLE 311A ASSY. 1 TYPE 311A
    YAMAHA YS12 KHY-M7710-A1 NOZZLE 312A ASSY. 1 (2008/11/09) MEX001OK
    YAMAHA YS12 KHY-M7720-A0 NOZZLE 312A ASSY. 1 TYPE 312A
    YAMAHA YS12 KHY-M7720-A1 NOZZLE 313A ASSY. 1 (2008/11/09) MEX001OK
    YAMAHA YS12 KHY-M7721-00 BODY,NOZZLE 311
    YAMAHA YS12 KHY-M7730-A0 NOZZLE 313A ASSY.
    YAMAHA YS12 KHY-M7740-A0 NOZZLE 303A/314A ASSY. 1 TYPE 303A/314A
    YAMAHA YS12 KHY-M7741-00 BODY,NOZZLE 303/311
    YAMAHA YS12 KHY-M7750-A0 NOZZLE 304A/315A ASSY. 1 TYPE 304A/315A
    YAMAHA YS12 KHY-M7770-A0 NOZZLE 306A/317A ASSY. 1 TYPE 306A/317A
    YAMAHA YS12 KHY-M7771-00 BODY,NOZZLE 306/31
    YAMAHA YS12 KHY-M77A0-A0 NOZZLE 310A ASSY. 1 TYPE 310A
    YAMAHA YS12 KHY-M77A1-00 BODY,NOZZLE 31
    YAMAHA YS12 KHY-M7905-0OF.SV.LIGHT BRD ASSY 1
    YAMAHA YS12 KHY-M7A13-01 DIFFUSER,MAIN 1
    YAMAHA YS12 KHY-M7A34-00 DIFFUSER,SIDE 1
    YAMAHA YS12 KHY-M7A50-00 SCAN AXIS ASSY 1
    YAMAHA YS12 KHY-M7A57-00 BRACKET,DUCT 1
    YAMAHA YS12 KHY-M7A57-01 BRACKET,DUCT 1 (2008/10/02) ME501OK
    YAMAHA YS12 KHY-M7A58-00 COVER,SENSOR 1
    YAMAHA YS12 KHY-M7A58-01 COVER,SENSOR 1 (2008/10/02) ME501OK
    YAMAHA YS12 KHY-M7A65-01 PLATE,CABLE 1
    YAMAHA YS12 KHY-M7A66-00 BRACKET,CONNECTOR 1
    YAMAHA YS12 KHY-M7A66-01 BRACKET,CONNECTOR 1 (2008/10/02) ME501OK
    YAMAHA YS12 KHY-M7A92-00 BRACKET,CONNECTOR 1
    YAMAHA YS12 KHY-M7A93-00 PLATE,CLAMP 1
    YAMAHA YS12 KHY-M7A94-01 CLAMP,CABLE 1
    YAMAHA YS12 KHY-M7A96-01 COVER,SENSOR
    YAMAHA YS12 KHY-M7A97-00 COVER,CABLE 1
    YAMAHA YS12 KHY-M7AC0-00 SCAN CAM. ASSY 1
    YAMAHA YS12 KHY-M8504-00 REGULATOR 1
    YAMAHA YS12 KHY-M8582-00 VALVE 1
    YAMAHA YS12 KHY-M8596-00 PRESSURE GAUGE 1
    YAMAHA YS12 KHY-M8596-00 PRESSURE GAUGE 1 for YS, YG
    YAMAHA YS12 KHY-M9100 BRKT.1,SPLINE 1
    YAMAHA YS12 KHY-M9100 BRKT.1,SPLINE 1
    YAMAHA YS12 KHY-M9101-00 STAY 1 1
    YAMAHA YS12 KHY-M9101-00 STAY 1 1
    YAMAHA YS12 KHY-M9101-01 STAY 1 1 (2008/12/24) MEY0089 OK
    YAMAHA YS12 KHY-M9101-01 STAY 1 1 (2008/12/24) MEY0089 OK
    YAMAHA YS12 KHY-M9102-00 STAY 1
    YAMAHA YS12 KHY-M9102-00 STAY 1
    YAMAHA YS12 KHY-M9102-01 STAY 1 (2008/12/24) MEY0089 OK
    YAMAHA YS12 KHY-M9102-01 STAY 1 (2008/12/24) MEY0089 OK
    YAMAHA YS12 KHY-M9103-00 STAY 2
    YAMAHA YS12 KHY-M9103-00 STAY 2
    YAMAHA YS12 KHY-M9103-01 STAY (2008/12/24) MEY0089 OK
    YAMAHA YS12 KHY-M9103-01 STAY (2008/12/24) MEY0089 OK
    YAMAHA YS12 KHY-M9104-00 PLATE 1A 1
    YAMAHA YS12 KHY-M9104-00 PLATE 1A 1
    YAMAHA YS12 KHY-M9105-00 PLATE 1B 1
    YAMAHA YS12 KHY-M9105-00 PLATE 1B 1
    YAMAHA YS12 KHY-M9106-00 BRKT.,GUIDE 2
    YAMAHA YS12 KHY-M9106-00 BRKT.,GUIDE 2
    YAMAHA YS12 KHY-M9107-00 STAY 1 4
    YAMAHA YS12 KHY-M9107-00 STAY 1 4
    YAMAHA YS12 KHY-M9107-01 STAY 1 (2008/12/24) MEY0089 OK
    YAMAHA YS12 KHY-M9107-01 STAY 1 (2008/12/24) MEY0089 OK
    YAMAHA YS12 KHY-M9109-01 BRKT.,MOTOR W 1
    YAMAHA YS12 KHY-M9109-01 BRKT.,MOTOR W 1
    YAMAHA YS12 KHY-M9110-00 BRKT.,CONV.MOTOR 1
    YAMAHA YS12 KHY-M9110-00 BRKT.,CONV.MOTOR 1
    YAMAHA YS12 KHY-M9112-00 BRKT.,TENSION 1
    YAMAHA YS12 KHY-M9112-00 BRKT.,TENSION 1
    YAMAHA YS12 KHY-M9113-00 PULLEY 1,MOTOR 1
    YAMAHA YS12 KHY-M9113-00 PULLEY 1,MOTOR 1
    YAMAHA YS12 KHY-M9115-00 PLATE 1,LINEAR 2
    YAMAHA YS12 KHY-M9115-00 PLATE 1,LINEAR 2
    YAMAHA YS12 KHY-M9115-01 PLATE 1,LINEAR (2008/12/24) MEY0089 OK
    YAMAHA YS12 KHY-M9115-01 PLATE 1,LINEAR (2008/12/24) MEY0089 OK
    YAMAHA YS12 KHY-M9116-00 LM RALE&BLOCK 15,480 2
    YAMAHA YS12 KHY-M9116-00 LM RALE&BLOCK 15,480 2
    YAMAHA YS12 KHY-M9117-00 SPLINE 1 1
    YAMAHA YS12 KHY-M9117-00 SPLINE 1 1
    YAMAHA YS12 KHY-M9118-00 BRACKET F,COLLAR 1
    YAMAHA YS12 KHY-M9119-00 BRKT.2,SPLINE 1
    YAMAHA YS12 KHY-M911G-00 COVER,TERMINAL 2
    YAMAHA YS12 KHY-M911G-00 COVER,TERMINAL 2
    YAMAHA YS12 KHY-M911Y-00 PLATE,TERMINAL 2
    YAMAHA YS12 KHY-M911Y-00 PLATE,TERMINAL 2
    YAMAHA YS12 KHY-M9120-00 BELT, W AXIS 1
    YAMAHA YS12 KHY-M9120-00 BELT, W AXIS 1
    YAMAHA YS12 KHY-M9121-00 FRAME,CONVEYOR L=1250
    YAMAHA YS12 KHY-M9121-00 FRAME,CONVEYOR L=1250
    YAMAHA YS12 KHY-M9121-FRAME,CONVEYOR L=1460
    YAMAHA YS12 KHY-M9121-FRAME,CONVEYOR L=1460
    YAMAHA YS12 KHY-M9123-00 GUIDE 1 L=1250
    YAMAHA YS12 KHY-M9123-00 GUIDE 1 L=1250
    YAMAHA YS12 KHY-M9123-GUIDE 1 1 L=1460
    YAMAHA YS12 KHY-M9123-GUIDE 1 1 L=1460
    YAMAHA YS12 KHY-M9124-00 PLATE 1,GUIDE L=1250
    YAMAHA YS12 KHY-M9124-00 PLATE 1,GUIDE L=1250
    YAMAHA YS12 KHY-M9124-PLATE 1,GUIDE 1 L=1460
    YAMAHA YS12 KHY-M9124-PLATE 1,GUIDE 1 L=1460
    YAMAHA YS12 KHY-M9125-00 PLATE 2,GUIDE L=1250
    YAMAHA YS12 KHY-M9125-00 PLATE 2,GUIDE L=1250
    YAMAHA YS12 KHY-M9125-PLATE 2,GUIDE L=1460
    YAMAHA YS12 KHY-M9125-PLATE 2,GUIDE L=1460
    YAMAHA YS12 KHY-M9126-00 GUIDE L=1250
    YAMAHA YS12 KHY-M9126-00 GUIDE L=1250
    YAMAHA YS12 KHY-M9126-GUIDE L=1460
    YAMAHA YS12 KHY-M9126-GUIDE L=1460
    YAMAHA YS12 KHY-M9127-00 BRACKET R,COLLAR 1
    YAMAHA YS12 KHY-M9128-00 BRKT.2,SPLINE 1
    YAMAHA YS12 KHY-M9129-00 BELT 1,CONVEYOR L=1250
    YAMAHA YS12 KHY-M9129-00 BELT 1,CONVEYOR L=1250
    YAMAHA YS12 KHY-M9129-BELT 1,CONVEYOR 1 L=1460
    YAMAHA YS12 KHY-M9129-BELT 1,CONVEYOR 1 L=1460
    YAMAHA YS12 KHY-M912A-00 BRKT.,SENSOR 1
    YAMAHA YS12 KHY-M912A-00 BRKT.,SENSOR 1
    YAMAHA YS12 KHY-M912A-00 BRKT.,SENSOR 1
    YAMAHA YS12 KHY-M9134-00 COVER,PULLEY 1
    YAMAHA YS12 KHY-M9134-00 COVER,PULLEY 1
    YAMAHA YS12 KHY-M9135-00 PLATE,EDGE (2008/9/29) ME90125
    YAMAHA YS12 KHY-M9135-00 PLATE,EDGE (2008/9/29) ME90125
    YAMAHA YS12 KHY-M9135-00 PLATE,EDGE 8
    YAMAHA YS12 KHY-M9135-00 PLATE,EDGE 8
    YAMAHA YS12 KHY-M9136-00 PLATE,EDGE 8
    YAMAHA YS12 KHY-M9136-00 PLATE,EDGE 8
    YAMAHA YS12 KHY-M9150-00 DOG,ORIGIN 1
    YAMAHA YS12 KHY-M9150-00 DOG,ORIGIN 1
    YAMAHA YS12 KHY-M9151-00 DAMPER A 1
    YAMAHA YS12 KHY-M9151-00 DAMPER A 1
    YAMAHA YS12 KHY-M9152-00 SPACER 1
    YAMAHA YS12 KHY-M9152-00 SPACER 1
    YAMAHA YS12 KHY-M9153-00 DAMPER B 1
    YAMAHA YS12 KHY-M9153-00 DAMPER B 1
    YAMAHA YS12 KHY-M9154-00 SPACER 1
    YAMAHA YS12 KHY-M9154-00 SPACER 1
    YAMAHA YS12 KHY-M9155-00 BRKT.,STOPPER 1 W=410
    YAMAHA YS12 KHY-M9155-00 BRKT.,STOPPER 1 W=410
    YAMAHA YS12 KHY-M9157-00 SHAFT,MOTOR 1
    YAMAHA YS12 KHY-M9157-00 SHAFT,MOTOR 1
    YAMAHA YS12 KHY-M9166-A0 CYLINDER,MAIN ASSY. 1
    YAMAHA YS12 KHY-M916A-00 BUSH (2008/10/01) H012224
    YAMAHA YS12 KHY-M916E-00 BUSH 1 (2008/10/01) H012224
    YAMAHA YS12 KHY-M916G-0 COLLAR,JOINT 1 (2008/10/01) H012224
    YAMAHA YS12 KHY-M916H-00 JOINT,CYL. 1 (2008/10/01) H012224
    YAMAHA YS12 KHY-M9200 HOUSING,BRG. 2
    YAMAHA YS12 KHY-M920A-PLATE 1(510X460) 1
    YAMAHA YS12 KHY-M920B-00 STAY 1
    YAMAHA YS12 KHY-M920D-00 PUSH UP PIN UNIT 9
    YAMAHA YS12 KHY-M9212-00 HOUSING 2
    YAMAHA YS12 KHY-M9217-00 BALL BUSH & SHAFT 2
    YAMAHA YS12 KHY-M921D-00 BELT 315-3GT-11
    YAMAHA YS12 KHY-M921E-00 BELT 1086-3GT-11
    YAMAHA YS12 KHY-M921G-00 BRKT.,DOG 1 Holes
    YAMAHA YS12 KHY-M921G-01 BRKT.,DOG 1 6 Holes (2008/5/27) ME50160 NG
    YAMAHA YS12 KHY-M921H-00 PLATE,DOG 1
    YAMAHA YS12 KHY-M921H-01 PLATE,DOG 1 (2008/5/27) ME50160 OK
    YAMAHA YS12 KHY-M921M-00 WASHER 2
    YAMAHA YS12 KHY-M921N-00 JOINT A 2
    YAMAHA YS12 KHY-M921N-01 JOINT A (2008/12/19) MEY0088 OK
    YAMAHA YS12 KHY-M921P-00 JOINT B 2
    YAMAHA YS12 KHY-M9221-00 DAMPER 2
    YAMAHA YS12 KHY-M9224-00 COVER,PU MOTOR 1
    YAMAHA YS12 KHY-M9238-A0 CYLINDER,SUB.ASSY. 1
    YAMAHA YS12 KHY-M9260-CLAMP BOARD SUB ASSY 1
    YAMAHA YS12 KHY-M9260-CLAMP BOARD SUB ASSY 1
    YAMAHA YS12 KHY-M9262-00 PLATE,BASE S 2
    YAMAHA YS12 KHY-M9263-00 CYLINDER 2
    YAMAHA YS12 KHY-M926C-00 PLATE,BOARD CLAMP 2
    YAMAHA YS12 KHY-M926F-00 JOINT,CYL.BRKT 2
    YAMAHA YS12 KHY-M926G-00 PLATE 2,LINK 2
    YAMAHA YS12 KHY-M926H-00 JOINT, CYL. 2
    YAMAHA YS12 KHY-M926M-00 STOPPER,CYLNDER 2
    YAMAHA YS12 KHY-M9271-00 PLATE,STOPPER 1
    YAMAHA YS12 KHY-M9273-00 CYLINDER 1
    YAMAHA YS12 KHY-M9281-00 BRKT.,CYLINDER R>L L=1250
    YAMAHA YS12 KHY-M9281-01 BRKT.,CYLINDER R>L (2008/7/11) ME700OK
    YAMAHA YS12 KHY-M9281-BRKT.,CYLINDER L>R (2008/7/11) ME700OK
    YAMAHA YS12 KHY-M9281-BRKT.,CYLINDER L>R L=1250
    YAMAHA YS12 KHY-M9281-BRKT.,CYLINDER L>R L=1460
    YAMAHA YS12 KHY-M9281-BRKT.,CYLINDER R>L L=1460
    YAMAHA YS12 KHY-M9284-00 PLATE,STOPPER 2
    YAMAHA YS12 KHY-M9600 SHEET,GUIDE,CLAMP 2
    YAMAHA YS12 KHY-M9601-00 NOZZLE HOLDER,IN. 1
    YAMAHA YS12 KHY-M9601-01 NOZZLE HOLDER,IN. 1 (2008/6/19) ME60178 OK
    YAMAHA YS12 KHY-M9602-00 BASE,NOZZLE HOLDER 1
    YAMAHA YS12 KHY-M9603-00 HOLDER,BOTTOM,IN. 1
    YAMAHA YS12 KHY-M9606-00 MIRROR,SIDE 4
    YAMAHA YS12 KHY-M9607-00 PLATE,CLAMP 1
    YAMAHA YS12 KHY-M9607-PLATE,CLAMP 1
    YAMAHA YS12 KHY-M9608-00 PIN,SLIDE 6
    YAMAHA YS12 KHY-M9609-00 PLATE,JOINT,CYL. 1
    YAMAHA YS12 KHY-M9610-01 BOARD,CLEAR 1
    YAMAHA YS12 KHY-M9612-00 SHEET,SIDE 2
    YAMAHA YS12 KHY-M9613-00 BLOCK,CYLINDER 1 (2008/10/01) H012224
    YAMAHA YS12 KHY-M9614-00 STOPPER,CYLINDER 1 (2008/10/01) H012224
    YAMAHA YS12 KHY-M9615-00 PLATE,CYLINDER 1 (2008/10/01) H012224
    YAMAHA YS12 KHY-M9616-01 PLATE,STAND,ANC 1
    YAMAHA YS12 KHY-M9617-00 PLATE,RIB,ANC 1
    YAMAHA YS12 KHY-M9618-00 PLATE,BASE,ANC 1
    YAMAHA YS12 KHY-M9621-A0 BASE,NOZZLE D ASSY. 5
    YAMAHA YS12 KHY-M9622-00 PLATE,SHIELD,LED 1
    YAMAHA YS12 KHY-M9622-01 PLATE,SHIELD,LED 1 (2008/11/17) MEX00OK
    YAMAHA YS12 KHY-M9627-00 BLOCK,LINK 1 (2008/10/01) H012224
    YAMAHA YS12 KHY-M9628-00 COLLAR,LINK 1 (2008/10/01) H012224
    YAMAHA YS12 KHY-M9630-00 HOOK, BEARING 1
    YAMAHA YS12 KHY-M9631-00 COLLAR,FLOATING 1 (2008/10/01) H012224
    YAMAHA YS12 KHY-M9632-00 BLOCK,FLOATING 1 (2008/10/01) H012224
    YAMAHA YS12 KHY-M9656-00 LABEL,A.N.C.30X 1 STD
    YAMAHA YS12 KHY-M9656-LABEL,A.N.C.31X 1 Adjacent Nozzle
    YAMAHA YS12 KHY-M9901-00 BASE,B.STN. 1
    YAMAHA YS12 KHY-M9903-00 BLOCK,BLOW ST. 1
    YAMAHA YS12 KHY-M99D0-00 DUMP BOX ASSY. 1
    YAMAHA YS12 KHY-M99D3-00 STAND,DUMP BOX 1
    YAMAHA YS12 KHY-M9A00-00 BALL SCREW W(460) 2
    YAMAHA YS12 KHY-M9A00-00 BALL SCREW W(460) 2
    YAMAHA YS12 KHY-M9B00-00 BALL SCREW PU 2
    YAMAHA YS12 KJ3-M6500 CIRCUIT PROTECTOR, 1 1
    YAMAHA YS12 KJ3-M661A-00 HNS, AC IN 1 1
    YAMAHA YS12 KJJ-M11C8-00 BRKT.,CUTTER COVER 2
    YAMAHA YS12 KJJ-M11C8-00 BRKT.,CUTTER COVER 2
    YAMAHA YS12 KJJ-M11C9-00 PLATE,NUT 1
    YAMAHA YS12 KJJ-M11C9-00 PLATE,NUT 1
    YAMAHA YS12 KJJ-M1306-00 COVER 1 (2008/10/30) ME0010OK
    YAMAHA YS12 KJJ-M1306-COVER 1 (2008/10/30) ME0010OK
    YAMAHA YS12 KJJ-M1348-00 STOPPER 64
    YAMAHA YS12 KJJ-M1348-00 STOPPER 64
    YAMAHA YS12 KJJ-M4119-00 BRACKET 1 FILTER 1
    YAMAHA YS12 KJJ-M411A-00 PLATE 2
    YAMAHA YS12 KJJ-M411B-00 BRACKET 2
    YAMAHA YS12 KJJ-M4120-00 BRACKET FILTER 1
    YAMAHA YS12 KJJ-M4186-00 FAN MOTOR ASSY 1
    YAMAHA YS12 KJJ-M4186-FAN MOTOR ASSY 1
    YAMAHA YS12 KJJ-M4186-FAN MOTOR ASSY 1
    YAMAHA YS12 KJJ-M4250-00 BACKPLANE BOARD ASSY 1
    YAMAHA YS12 KJJ-M4454-01 RAS BOARD ASSY 1
    YAMAHA YS12 KJJ-M4510-01 MOTHER BOARD ASSY 1
    YAMAHA YS12 KJJ-M4580-0I/O CONVEYOR BOARD A 1
    YAMAHA YS12 KJJ-M5126-00 SAFETY SWITCH 1
    YAMAHA YS12 KJJ-M5126-00 SAFETY SWITCH 1
    YAMAHA YS12 KJJ-M5127-00 SAFETY SWITCH KEY 1
    YAMAHA YS12 KJJ-M5127-00 SAFETY SWITCH KEY 1
    YAMAHA YS12 KJJ-M5318-POWER TRANSFORMER 1 for UPS
    YAMAHA YS12 KJJ-M5328-00 POWER TRANSFORMER 1
    YAMAHA YS12 KJJ-M53A9-FILTER 1
    YAMAHA YS12 KJJ-M53A9-FILTER 2
    YAMAHA YS12 KJJ-M53E9-TAPE 1
    YAMAHA YS12 KJJ-M53E9-TAPE 2
    YAMAHA YS12 KJJ-M5880-00 DRIVER POWER ASSY 1
    YAMAHA YS12 KJV-M1302-00 COVER 1
    YAMAHA YS12 KJV-M1302-01 COVER 1 (2008/6/18) ME600NG
    YAMAHA YS12 KJV-M1306-00 COVER 6 1
    YAMAHA YS12 KJV-M1309-00 COVER 9-1 1 for YG
    YAMAHA YS12 KJV-M1309-A0 COVER 9 ASSY. 1 for YG
    YAMAHA YS12 KJV-M1316-00 COVER 1 Cover Rear
    YAMAHA YS12 KJV-M1316-00 COVER 1 Cover Rear
    YAMAHA YS12 KJV-M1317-00 BRACKET,COVER 1 Cover Rear
    YAMAHA YS12 KJV-M1317-00 BRACKET,COVER 1 Cover Rear
    YAMAHA YS12 KJV-M1318-00 COVER 1 Cover Rear
    YAMAHA YS12 KJV-M1318-00 COVER 1 Cover Rear
    YAMAHA YS12 KJV-M1319-00 BRACKET,COVER 1 Cover Rear
    YAMAHA YS12 KJV-M1319-00 BRACKET,COVER 1 Cover Rear
    YAMAHA YS12 KJV-M1377-01 COVER 77,CON. for YG
    YAMAHA YS12 KJV-M13A5-00 COVER A1
    YAMAHA YS12 KJV-M13A5-01 COVER A1 (2008/6/18) ME600NG
    YAMAHA YS12 KJV-M13A6-00 COVER A6 1
    YAMAHA YS12 KJV-M13A6-01 COVER A6 1 (2008/6/18) ME600NG
    YAMAHA YS12 KJV-M13A7-01 COVER A7 4
    YAMAHA YS12 KJV-M13D6-00 SEAL 1 (YG12) 1 for YG
    YAMAHA YS12 KJV-M13F1-00 CE COVER F1 for YG
    YAMAHA YS12 KJV-M13F1-00 CE COVER F1 for YG
    YAMAHA YS12 KJV-M13F2-00 CE COVER Ffor YG
    YAMAHA YS12 KJV-M13F2-00 CE COVER Ffor YG
    YAMAHA YS12 KJV-M3401-00 PLATE,FEEDER 60 1
    YAMAHA YS12 KJV-M3401-A0 FEEDER PLATE ASSY.60 1
    YAMAHA YS12 KJV-M3402-00 GUIDE 1,TAPE 1
    YAMAHA YS12 KJV-M3403-00 GUIDE 2,TAPE 1
    YAMAHA YS12 KJV-M3404-00 GUIDE 3,TAPE 1
    YAMAHA YS12 KJV-M3405-00 STAND,1 1
    YAMAHA YS12 KJV-M3406-00 STAND,1
    YAMAHA YS12 KJV-M3407-A0 JOINT ASSY 60
    YAMAHA YS12 KJV-M3408-00 BRACKET,VALVE 1
    YAMAHA YS12 KJV-M3409-00 COVER,VALVE 1
    YAMAHA YS12 KJV-M3410-00 VALVE ASSY,60-F 1
    YAMAHA YS12 KJV-M3417-00 GUIDE,2
    YAMAHA YS12 KJV-M3901-00 BRACKET SENSOR 1 1
    YAMAHA YS12 KJV-M3902-00 BRACKET SENSOR 1
    YAMAHA YS12 KJV-M3910-00 BRACKET SENSOR 2
    YAMAHA YS12 KJV-M3953-00 BRACKET SENSOR 2
    YAMAHA YS12 KJV-M3S21-00 FRAME 1,REEL HOL. 1 for YG12
    YAMAHA YS12 KJV-M3S22-00 FRAME 2,REEL HOL. for YG12
    YAMAHA YS12 KJV-M3S23-00 FRAME 3,REEL HOL. for YG12
    YAMAHA YS12 KJV-M3S24-00 STAY,REEL HOL. for YG12
    YAMAHA YS12 KJV-M3S25-00 GUIDE,REEL HOL. for YG12
    YAMAHA YS12 KJV-M3S26-00 GUIDE 1,TAPE 1 for YG12
    YAMAHA YS12 KJV-M6561-A0 POWER SUPPLY 1 ASSY 1 for YG
    YAMAHA YS12 KKD-M78C0-00 SCAN CAM. ASSY 1 (2009/1/6) H01237OK
    YAMAHA YS12 KL0-M1373-01 BRACKET 1 SCHMEASAL 2
    YAMAHA YS12 KL0-M1373-01 BRACKET 1 SCHMEASAL 2
    YAMAHA YS12 KL0-M1374-00 PLATE 1 SCHMESAL 2
    YAMAHA YS12 KL0-M1374-00 PLATE 1 SCHMESAL 2
    YAMAHA YS12 KM0-M1331-01 BRACKET GAS DAMPER 4
    YAMAHA YS12 KM0-M1331-01 BRACKET GAS DAMPER 4
    YAMAHA YS12 KM0-M1332-01 BRACKET MAGNET 4
    YAMAHA YS12 KM0-M1332-01 BRACKET MAGNET 4
    YAMAHA YS12 KM0-M1346-00 SHOULDER,BOLT 8
    YAMAHA YS12 KM0-M2220-00 COUPLING,X-AXIS 1
    YAMAHA YS12 KM0-M2220-00 COUPLING,X-AXIS 2
    YAMAHA YS12 KM0-M3741-00 CASTER 6 (2008/7/31) ME70208
    YAMAHA YS12 KM0-M3741-00 CASTER 6 2
    YAMAHA YS12 KM0-M3741-00 CASTER 62
    YAMAHA YS12 KM5-M6554-MAIN SWITCH 1
    YAMAHA YS12 KM7-M8584-00 MANIFOLD 1
    YAMAHA YS12 KV1-M9140-A0 PULLEY CONV.ASSY. 4
    YAMAHA YS12 KV1-M9140-A0 PULLEY CONV.ASSY. 4
    YAMAHA YS12 KV2-M1351-00 PLATE NUT 2
    YAMAHA YS12 KV5-M1130-00 CATCH MG. 4
    YAMAHA YS12 KV5-M1130-00 CATCH MG. 4
    YAMAHA YS12 KV7-M1125-00 PLATE,CLAMP 1
    YAMAHA YS12 KV7-M1349-00 PLATE 2,NUT 2
    YAMAHA YS12 KV7-M1349-00 PLATE 2,NUT 2
    YAMAHA YS12 KV7-M1349-00 PLATE 2,NUT 2
    YAMAHA YS12 KV7-M1515-00 PLATE,RUBBER 1 for UPS
    YAMAHA YS12 KV7-M2231-00 SPACER R,NUT 4
    YAMAHA YS12 KV7-M2266-00 PLATE,NUT 2
    YAMAHA YS12 KV7-M2651-00 DAMPER,STOPPER 2
    YAMAHA YS12 KV7-M4887-00 LED UNIT,R-R 1 SPARE
    YAMAHA YS12 KV7-M4887-LED UNIT,BL-BL 1 SPARE
    YAMAHA YS12 KV7-M4887-LED UNIT,G-G 1 SPARE
    YAMAHA YS12 KV7-M4887-LED UNIT,W-W 1 SPARE
    YAMAHA YS12 KV7-M4887-LED UNIT,Y-Y 1 SPARE
    YAMAHA YS12 KV7-M7165-00 SEAL DON'T TOUCH 1
    YAMAHA YS12 KV7-M7165-00 SEAL DON'T TOUCH 2
    YAMAHA YS12 KV7-M8583-00 OPTION MANIFOLD ASSY 1
    YAMAHA YS12 KV7-M9140-A0 PULLEY CONV.ASSY. 2
    YAMAHA YS12 KV7-M9140-A0 PULLEY CONV.ASSY. 2
    YAMAHA YS12 KV7-M9205-01 PULLEY 1:P22-3GT 1
    YAMAHA YS12 KV7-M9266-01 GUIDE 6
    YAMAHA YS12 KV8-M3758-00 SEAL(DUMP)
    YAMAHA YS12 KV8-M7115-00 SHAFT 1,TENSION 6
    YAMAHA YS12 KV8-M8502-MIST FILTER ELEMENT 1
    YAMAHA YS12 KW3-M1349-00 MINI LATCH 1
    YAMAHA YS12 KW3-M5150-60 KEYBOARD E 1
    YAMAHA YS12 KW3-M5150-KEYBOARD J 1
    YAMAHA YS12 KW3-M5169-0MOUSE 1
    YAMAHA YS12 KW7-M13D7-01 SEAL 2(YAMAHA) 1
    YAMAHA YS12 KW7-M13D7-01 SEAL 2(YAMAHA) 1
    YAMAHA YS12 KW7-M5126-00 SAFETY SWITCH 2
    YAMAHA YS12 KW7-M5127-00 SAFETY SWITCH KEY 2
    YAMAHA YS12 KW7-M643A-00 SC LOCK 1
    YAMAHA YS12 KW7-M643A-00 SC LOCK 1

     

    SMT 110V/220V YAMAHA YS12 YS12F Pick And Place Machine 0

    SMT 110V/220V YAMAHA YS12 YS12F Pick And Place Machine 1SMT 110V/220V YAMAHA YS12 YS12F Pick And Place Machine 2SMT 110V/220V YAMAHA YS12 YS12F Pick And Place Machine 3



    Business Scope:
    1. Buy and sells SMT pick and place machines(YAMAHA JUKI FUJI,SAMSUNG,PANASONIC,,SIEMENS,ASSEMBLON,Mirae, SONY,...
    2. SMT Full-auto printer&semi-auto printer
    3. SMT reflow oven& wave solder machine
    4. SMT loader and unloader
    5. SMT conveyor
    6. AOI, SPI
    7. SMT peripheral equipment.
    8. Insert machine
    9. Machine spare parts such as feeders nozzles
    10. Full line solution service
    Contact:


    CNSMT Electronics Equipment Co,.LTD
    Ms:Lizzy wong
    Email:Lizzy@smtlinemachine.com
    info@smtlinemachine.com
    www.smtlinemachine.com
    Mb/whatsapp/wechat:+8615915451009
    SKYPE:smtdwx
     

    Contact Details
    Shenzhen CN Technology Co. Ltd..

    Contact Person: Lizzy wong

    Send your inquiry directly to us (0 / 3000)

    Other Products